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1. Report Revision History
Revision Date Description
- 10 MAR 2021 Initial Release of Engineering Test Report No. 2100222-01
- Changed Engineering Test Report No. from 2100222-01 to 2100222-01
Rev. A throughout the report.
A O7£‘ypl\l}a2rg21 - Section 2.3: In the table “Antenna Gain (dBi)” was changed to:

“Manufacturer Supplied# Antenna Gain (dBi)” and a footnote was added
to the table: “# -Antenna gain is supplied by the manufacturer and Elite is
not responsible for the accuracy of the antenna gain”.

Longinotti
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2. Introduction

2.1. Scope of Tests

This document presents the results of a series of RF emissions tests that were performed on the California
Eastern Laboratories WiFi/BLE module (hereinafter referred to as the Equipment Under Test (EUT)). The EUT
was manufactured and submitted for testing by California Eastern Laboratories located in Wauconda, IL.

2.2. Purpose

The test series was performed to determine if the EUT meets the RF emission requirements of the FCC “Code
of Federal Regulations” Title 47, Part 15, Subpart C, Sections 15.247 for a Digital Modulation intentional
radiator operating within the 2400-2483.5MHz band.

The test series was also performed to determine if the EUT meets the RF emission requirements of the
Innovation, Science, and Economic Development Canada Radio Standards Specification RSS-Gen and
Innovation, Science, and Economic Development Canada Radio Standards Specification RSS-247 for a Digital
Modulation intentional radiator operating within the 2400-2483.5MHz band.

Testing was performed in accordance with ANSI C63.10-2013.

2.3. Identification of the EUT
The EUT was identified as follows:

EUT Identification

Product Description WIiFi/BLE module

Model/Part No. CMP4010

S/IN ** 41 for the board (31 for the module);
40 for the board (30 for the module)

Device Type Digitally Modulated Transmission Device

Band of Operation 2400-2483.5MHz

Software/Firmware Version 6.2B

Conducted Output Power 26.9dBm (489.8mW)

Antenna Type PCB trace antenna

Manufacturer Supplied# 1.5dB

Antenna Gain (dBi) )

6dB Bandwidth 36.5MHz

Occupied Bandwidth (99% CBW) 36.5MHz

Size of EUT 0.656" x 1.03”

** Serial No. 41 for the board (31 for the module) was used for all case spurious radiated emissions tests and
for EIRP tests. Serial No. 40 for the board (30 for the module) was used for all antenna port conducted
emissions tests.

# - Antenna gain is supplied by the manufacturer and Elite is not responsible for the accuracy of the antenna
gain.

3. Power Input

The EUT received 5VDC from two wires of a USB cable. The USB cable was connected to the USB port of an
Acer Travel Mate B117 Series (Model No. N16Q9) laptop computer. The computer was powered with 19VDC
from the output of an AC adapter Model No. A13-045N2A. The AC adapter was powered with 115V, 60Hz.

4. Grounding
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The EUT was not connected to ground.

5. Support Equipment
The EUT was submitted for testing along with the following support equipment:

Description Model #
Laptop Computer Acer Travel Mate B117 Series (N16Q9)
AC Adapter A13-045N2A

6. Interconnect Leads
The following interconnect cables were submitted with the test item:

ltem Description

USB Cable The USB cable was used to connect the EUT to the laptop computer. The laptop
computer was used to program the EUT into the correct mode and to provide 5VDC
power to the EUT. The laptop computer was external to the test chamber for all
radiated emissions and all EIRP tests.

7. Modifications Made to the EUT

No modifications were made to the EUT during the testing.

8. Modes of Operation

The EUT and all peripheral equipment were energized. The unit was programmed to transmit in one of the
following modes for antenna port conducted emissions tests:

Mode Description
- 2412MHz, Power Setting = 94
802.11b 1Mbps - 2437MHz, Power Setting = 96

- 2472MHz, Power Setting = 77

- 2412MHz, Power Setting = 94
802.11b 2Mbps - 2437MHz, Power Setting = 96
- 2472MHz, Power Setting = 77

- 2412MHz, Power Setting = 94
802.11b 5.5Mbps - 2437MHz, Power Setting = 96
- 2472MHz, Power Setting = 77

- 2412MHz, Power Setting = 94
802.11b 11Mbps - 2437MHz, Power Setting = 96
- 2472MHz, Power Setting = 77

- 2412MHz, Power Setting = 91
802.11g 6Mbps - 2437MHz, Power Setting = 97
- 2472MHz, Power Setting = 31

- 2412MHz, Power Setting = 91
802.11g 9Mbps - 2437MHz, Power Setting = 97
- 2472MHz, Power Setting = 31

- 2412MHz, Power Setting = 91
802.11g 12Mbps - 2437MHz, Power Setting = 97
- 2472MHz, Power Setting = 31

- 2412MHz, Power Setting = 91

802.11g 18Mbps - 2437MHz, Power Setting = 97
- 2472MHz, Power Setting = 31
802.11g 24Mbps - 2412MHz, Power Setting = 91
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- 2437MHz, Power Setting = 97
- 2472MHz, Power Setting = 31

802.11g 36Mbps

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 95
- 2472MHz, Power Setting = 31

802.11g 48Mbps

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 95
- 2472MHz, Power Setting = 31

802.11g 54Mbps

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 95
- 2472MHz, Power Setting = 31

802.11n, 20MHz, MCSO0

- 2412MHz, Power Setting = 91
- 2437TMHz, Power Setting = 97
- 2472MHz, Power Setting = 27

802.11n, 20MHz, MCS1

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 95
- 2472MHz, Power Setting = 27

802.11n, 20MHz, MCS2

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 95
- 2472MHz, Power Setting = 27

802.11n, 20MHz, MCS3

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 91
- 2472MHz, Power Setting = 27

802.11n, 20MHz MCS4

- 2412MHz, Power Setting = 91
- 2437MHz, Power Setting = 91
- 2472MHz, Power Setting = 27

802.11n, 20MHz, MCS5

- 2412MHz, Power Setting = 89
- 2437MHz, Power Setting = 87
- 2472MHz, Power Setting = 27

802.11n, 20MHz, MCS6

- 2412MHz, Power Setting = 89
- 2437MHz, Power Setting = 87
- 2472MHz, Power Setting = 27

802.11n, 20MHz, MCS7

- 2412MHz, Power Setting = 89
- 2437MHz, Power Setting = 87
- 2472MHz, Power Setting = 27

802.11n, 40MHz, MCSO

- 2422MHz, Power Setting = 106
- 2437MHz, Power Setting = 105
- 2452MHz, Power Setting = 103

802.11n, 40MHz, MCS1

- 2422MHz, Power Setting = 102
- 2437TMHz, Power Setting = 101
- 2452MHz, Power Setting = 99

802.11n, 40MHz, MCS2

- 2422MHz, Power Setting = 102
- 2437TMHz, Power Setting = 101
- 2452MHz, Power Setting = 99

802.11n, 40MHz, MCS3

- 2422MHz, Power Setting = 98
- 2437TMHz, Power Setting = 97
- 2452MHz, Power Setting = 95

802.11n, 40MHz, MCS4

- 2422MHz, Power Setting = 98
- 2437MHz, Power Setting = 97
- 2452MHz, Power Setting = 95

802.11n, 40MHz, MCS5

- 2422MHz, Power Setting = 94
- 2437MHz, Power Setting = 93
- 2452MHz, Power Setting = 91

802.11n, 40MHz, MCS6

- 2422MHz, Power Setting = 94
- 2437MHz, Power Setting = 93
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- 2452MHz, Power Setting = 91

802.11n, 40MHz, MCS7

- 2422MHz, Power Setting = 94
- 2437MHz, Power Setting = 93
- 2452MHz, Power Setting = 91

- 2402MHz, 1MHz, Power Setting = Hex 14

Bluetooth - 2444MHz, 1MHz, Power Setting = Hex 14
- 2480MHz, 1MHz, Power Setting = Hex 14
- 2402MHz, 2MHz, Power Setting = Hex 14
Bluetooth - 2444MHz, 2MHz, Power Setting = Hex 14

- 2480MHz, 2MHz, Power Setting = Hex 14

The EUT and all peripheral equipment were energized. The unit was programmed to transmit in one of the
following modes for radiated emissions and EIRP tests:

Mode

Description

802.11b 11Mbps

- 2412MHz, Power Setting = 97
- 2437MHz, Power Setting = 99
- 2472MHz, Power Setting = 80

802.11g 54Mbps

- 2412MHz, Power Setting = 93
- 2437MHz, Power Setting = 98
- 2472MHz, Power Setting = 33

802.11n, 20MHz, MCS6

- 2412MHz, Power Setting = 93
- 2437MHz, Power Setting = 94
- 2472MHz, Power Setting = 29

802.11n, 40MHz, MCS0

- 2422MHz, Power Setting = 107
- 2437MHz, Power Setting = 106
- 2452MHz, Power Setting = 103

Bluetooth

- 2402MHz, 1MHz, Power Setting = Hex 14
- 2444MHz, 1MHz, Power Setting = Hex 14
- 2480MHz, 1MHz, Power Setting = Hex 14

9. Test Specifications
The tests were performed to selected portions of, and in accordance with the following test specifications:

Federal Communications Commission “Code of Federal Regulations”, Title 47, Part 15, Subpart C

ANSI C63.4-2014, “American National Standard for Methods of Measurement of Radio-Noise
Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of 9kHz to 40 GHz”

ANSI C63.10-2013, “American National Standard of Procedures for Compliance Testing of Unlicensed

Wireless Devices”

Federal Communications Commission Office of Engineering and Technology Laboratory Division,
Guidance For Compliance Measurements On Digital Transmission Systems, Frequency Hopping
Spread Spectrum System, and Hybrid System Devices Operating Under Section 15.247 April 2, 2019

KDB 558074 D01v05r02

RSS-247 Issue 2, February 2017, “Digital Transmission Systems (DTSs), Frequency Hopping
Systems (FHSs) and License-Exempt Local Area Network (LE-LAN) Devices”

RSS-Gen Issue 5, March 2019, Amendment 1, Innovation, Science, and Economic Development
Canada, “Spectrum Management and Telecommunications, Radio Standards Specification, General

Requirements for Compliance of Radio Apparatus”
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10. Test Plan

No test plan was provided. Instructions were provided by personnel from California Eastern Laboratories and
used in conjunction with the FCC "Code of Federal Regulations" Title 47 Part 15, Subpart C, Section 15.247
and Innovation, Science, and Economic Development Canada, RSS-247, and ANSI C63.4-2014

specifications.

11.

Deviation, Additions to, or Exclusions from Test Specifications

There were no deviations, additions to, or exclusions from the test specifications during this test series.

12. Laboratory Conditions

Ambient Parameters Value
Temperature 22°C
Relative Humidity 17%
Atmospheric Pressure 1019mb
13. Summary
The following EMC tests were performed, and the results are shown below:
Test_ Description Requirements Test Methods S/IN Results
Emissions Tost (AC Mains) | ISED RSS-GEN | ANS! C63:10:2013 | e, B8 EERPT | Contorms
6dB Bandwidth SED Reoaay | ANSICE3.10: 2013 | 01 M6 oA (S0 Conforme
99% Bandwidth D rana! | ANSI C63.10: 2013 40},;‘;2;":”?83;?6()30
Output Power D aasay! | ANSI C63.10: 2013 40%‘;2:‘:”?833?6()30 Conforms
Power Spectral Density Flgglg 5RCS£2§14%7 ANSI C63.10: 2013 40f;orrt:]i;en?ggatlje()30 Conforms
Low Band Edge FES o8 15247 | ANsI C63.10: 2013 4Of(‘;?rt:]len?gj{fl’e()30 Conforms
Duty Cycle Correction Factor FI(S:E[; %%;?254%7 ANSI C63.10: 2013 41 ff)orrt:\heer:g:lrj?e()m —
EIRP "SED Res o4y | ANSI C83.10: 2013 | 417N e BORE ST conform
Spurious Radiated Emissions FICS;E[; ??%;52337 ANSI C63.10: 2013 41f£?rt:]heer:82:;?e()31 Conforms
High Band Edge Flcs;gg %%;?éi‘y ANSI C63.10: 2013 | 41 fg‘;rt;len:’gjﬁe()“ Conforms

14.

Sample Calculations

For Powerline Conducted Emissions:

The resultant voltage level (VL) is a summation in decibels (dB) of the receiver meter reading (MTR)
and the cable loss factor (CF).

Formula 1: VL (dBuV) = MTR (dBuV) + CF (dB).
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For Radiated Emissions:

The resultant field strength (FS) is a summation in decibels (dB) of the receiver meter reading (MTR),
the antenna correction factor (AF), and the cable loss factor (CF). If an external preamplifier is used,
the total is reduced by its gain (-PA). If a distance correction (DC) is required, it is added to the total.

Formula 1: FS (dBuV/m) = MTR (dBuV) + AF (dB/m) + CF (dB) + (- PA (dB)) + DC (dB)

To convert the Field Strength dBuV/m term to uV/m, the dBuV/m is first divided by 20. The
Base 10 AntiLog is taken of this quotient. The result is the Field Strength value in uV/m terms.

Formula 2: FS (uV/m) = AntiLog [(FS (dBuV/m))/20]

15. Statement of Conformity

The California Eastern Laboratories WiFi/BLE module, Model No. CMP4010, did fully conform to the selected
requirements of FCC "Code of Federal Regulations" Title 47 Part 15, Subpart C, Section 15.247 and
Innovation, Science, and Economic Development Canada, RSS-247.

16. Certification

Elite Electronic Engineering Incorporated certifies that the information contained in this report was obtained
under conditions which meet or exceed those specified in the FCC "Code of Federal Regulations" Title 47 Part
15, Subpart C, Section 15.247 and Innovation, Science, and Economic Development Canada, RSS-247 test
specifications. The data presented in this test report pertains to the EUT on the test date specified. Any
electrical or mechanical modifications made to the EUT subsequent to the specified test date will serve to
invalidate the data and void this certification.
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18. Equipment List
EqID Equipment Description Manufacturer Model No. Serial No. FreRc;l;egr;cy Cal Date | Due Date
APWO | PREAMPLIFIER ELEF;#\SSEI cs PE2-30-20G20R6G | PL2926/0646 |20GHZ-26.5GHZ | 9/24/2020 | 9/24/2021
APW10 | PREAMPLIFIER PMI PE21§E;21280F'5:R0 PL9609/1139 1GHZ-20GHZ 4/2/2020 | 4/2/2021
CDU6 | LAB COMPUTER HP 5CB2291DQN N/A
CDW6 | DESKTOP COMPUTER ELITE PENTIUM 4 007 3.8 GHZ N/A
GSFB | OSP120 BASE UNIT ROHDE & SCHWARZ OSP120 101246 4/1/2020 | 4/1/2021
GSFE | OSP120 ROHDE & SCWARZ OSP120 101288 .01-40GHZ 5/2/2019 | 5/2/2021
NHGO i;’#ggﬁiD GAIN HORN NARDA 638 18-26.5GHZ NOTE 1
NWQ1 QS.IL_JEB,L‘EAQIDGED WAVEGUIDE ETS-LINDGREN 3117 66655 1GHZ-18GHZ | 4/28/2020 | 4/28/2022
PLF2 CISPR16 50UH LISN ELITE CISPR16/70A 002 .15-30MHz 4/21/2020 | 4/21/2021
PLF4 CISPR16 50UH LISN ELITE CISPR16/70A 003 .15-30MHz 4/21/2020 | 4/21/2021
RBE1 EMI TEST RECEIVER ROHDE & SCHWARZ ESU26 100096 20Hz-26GHz 7/29/2020 | 7/29/2021
RBG3 | EMI ANALYZER ROHDE & SCHWARZ ESW44 101592 2HZ-44GHZ 4/24/2020 | 4/24/2021
SHC2 | Power Supplies HENGFU HF60W-SL-24 A11372702 24V NOTE 1
T1E4 10DB 25W ATTENUATOR (RM 11) WEINSCHEL 46-10-43 AV5805 DC-18GHZ 3/10/2020 | 3/10/2022
XOB2 | ADAPTER HEWLETT PACKARD K281C,012 09407 18-26.5GHZ NOTE 1
XPQ4 | HIGH PASS FILTER K&L MICROWAVE 4800})1(35{010%—0/0 1 4.8-20GHZ 9/6/2019 | 9/6/2021

N/A: Not Applicable

1/O: Initial Only

CNR: Calibration Not Required
NOTE 1: For the purpose of this test, the equipment was calibrated over the specified frequency range, pulse rate, or modulation prior to the test or monitored by a
calibrated instrument.
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19.

Block Diagram of Test Setup

Anechoic Ferrite Chamber

3|qel aA1NPUO)-UON

Receive Antenna

Shielded Enclosure

Mast/Turn-Table
Control
r A
Spectrum Analyzer
Computer

Radiated Measurements Test Setup
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20. Transmitter Conducted Emissions Test (AC Mains)

Test Information

Manufacturer California Eastern Laboratories
Product WiFi/BLE module
Model CMP4010
Serial No 41 for the board (31 for the module)
Mode See Below

Test Setup Details
Setup Format Tabletop
Height of Support N/A
Type of Test Site Shielded Enclosure
Note None

Requirements

All radio frequency voltages on the power lines for any frequency or frequencies of an intentional radiator shall
not exceed the limits in the following table:

Conducted Limits

Frequency of Emission (dBpV)
(MHz) Quasi-peak Average
0.15-05 66 to 56 56-46*
0.5-5 56 46
5-30 60 50
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Procedures

1)
2)

3)
4)

o)

6)

7)
8)

9)

The interference on each power lead of the EUT was measured by connecting the measuring equipment to the
appropriate meter terminal of the Line Impedance Stabilization Network (LISN). The meter terminal of the LISN
not under test was terminated with 50 ohms.

The EUT was not connected to the Acer Travel Mate B117 Series (Model No. N16Q9) laptop
computer. The laptop computer was powered up and running windows.

Measurements were first made on the 120V, 60Hz high line of the A13-045N2A AC Adapter which
was used to provide 19VDC to the Acer Laptop Computer.

The frequency range from 150 kHz to 30 MHz was broken up into smaller frequency sub-bands.
Conducted emissions measurements were taken on the first frequency sub-band using a peak
detector.

The data thus obtained was then searched by the computer for the highest levels. Any emissions
levels that were within 4dB of the average limit were then measured again using both a quasi-peak
detector and an average detector. (If no peak readings were within 4dB of the average limit, quasi-
peak and average readings were taken on the highest emissions levels measured during the peak
detector scan.)

Steps (4) and (5) were repeated for the remainder of the frequency sub-bands until the entire
frequency range from 150kHz to 30MHz was investigated. The peak trace was automatically plotted.
The plot also shows quasi-peak and average readings that were taken on discrete frequencies. A
table showing the quasi-peak and average readings was also generated. This tabular data compares
the quasi-peak and average conducted emissions to the applicable conducted emissions limits.
Steps (3) through (6) were repeated on the 120V, 60Hz return line of the A13-045N2A AC Adapter
which was used to provide 19VDC to the Acer Laptop Computer line.

Steps (2) through (7) were repeated with the EUT connected to the Acer Laptop Computer via A USB
cable and the transmitter on the EUT placed in idle mode.

Steps (2) through (7) were repeated with the EUT connected to the Acer Laptop Computer via A USB
cable and the transmitter on the EUT placed in transmit at 802.11b, Ch. 6 (2437MHz).

10) Steps (2) through (7) were repeated with the EUT connected to the Acer Laptop Computer via A USB

cable and the transmitter on the EUT placed in Bluetooth transmit at 2444MHz.

Measurement Uncertainty

Measurement Type Expanded Measurement Uncertainty

Conducted disturbance (mains port) (150 kHz — 30 MHz) 2.7
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FCC Part 15 Subpart C Conducted Emissions Test

Significant Emissions Data

VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : Acer Travel Mate B117 Series (Model No. N16Q9)
DUT Revision :

Serial Number

DUT Mode : On - EUT not connected

Line Tested : 120V, 60Hz high

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with AC adapter M/N: A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 11:47:55 AM

Data Filter : Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB

margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive
MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions
0.155 50.5 65.8 41.2 55.8
0.500 40.1 56.0 33.5 46.0
0.997 | 22.5 | 56.0 | | 16.3 | 46.0 |
1.930 26.7 56.0 21.0 46.0
2.088 | 25.5 | 56.0 | | 19.7 | 46.0 |
4.072 29.1 56.0 22.0 46.0
5.662 | 29.2 | 60.0 | | 23.8 | 50.0 |
9.941 29.0 60.0 23.3 50.0
19472 | 17.8 | 60.0 | | 14.9 | 50.0 |
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data

VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : Acer Travel Mate B117 Series (Model No. N16Q9)
DUT Revision :

Serial Number

DUT Mode : On - EUT not connected

Line Tested : 120V, 60Hz high

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with AC adapter M/N: A13-045N2A
Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 11:47:55 AM

ELITE ELECTRONIC ENGINEERING Inc.

140 UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subport B

Closs B QP Limit
———(Class B Ave Limit
¢ QP Meosurement
1208 4 Ave Measurement

Peok Troace

100
80
>
bl
0
o
0
o
0
s
0
>
(4
-20
1 18
START = B8.15 Frequency MHz STOP = 30

Emissions Meet QP Limit
Emissions Meet Ave Limit
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FCC Part 15 Subpart C Conducted Emissions Test

Significant Emissions Data

VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : Acer Travel Mate B117 Series (Model No. N16Q9)
DUT Revision :

Serial Number

DUT Mode : On - EUT not connected

Line Tested . 120V, 60Hz return

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with AC adapter M/N: A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 11:53:06 AM

Data Filter : Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB

margin below limit

Quasi-peak | Quasi-peak Excessive Average Average Excessive
Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions
0.155 49.8 65.8 40.5 55.8
0.500 41.0 56.0 35.0 46.0
0.871 | 26.8 | 56.0 | | 22.3 | 46.0 |
1.394 23.1 56.0 17.6 46.0
3110 | 25.5 | 56.0 | | 18.3 | 46.0 |
3.788 32.2 56.0 24.6 46.0
5.000 | 28.3 | 56.0 | | 226 | 46.0 |
9.693 29.2 60.0 21.7 50.0
18.415 | 23.0 | 60.0 | | 19.6 | 50.0 |
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data

VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : Acer Travel Mate B117 Series (Model No. N16Q9)
DUT Revision :

Serial Number

DUT Mode : On - EUT not connected

Line Tested . 120V, 60Hz return

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with AC adapter M/N: A13-045N2A
Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 11:53:06 AM

ELITE ELECTRONIC ENGINEERING Inc.

140 UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subport B

Closs B QP Limit
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Emissions Meet QP Limit
Emissions Meet Ave Limit
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FCC Part 15 Subpart C Conducted Emissions Test

Manufacturer
Model

DUT Revision
Serial Number
DUT Mode
Line Tested
Scan Step Time [ms] :
Meas. Threshold [dB] :
Notes :

Test Engineer
Limit

Test Date
Data Filter

Significant Emissions Data
VBR8 05/14/2020

. California Eastern Laboratories
: CMP4010

- 41 for the board (31 for the module)
. Transmitter idle
: 120V, 60Hz return

30

-4

tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

: M. Longinotti

. Feb 23, 2021 12:03:26 PM
: Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB
margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive

MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions

0.159 49.5 65.5 39.6 55.5

0.495 40.6 56.1 34.7 46.1

0.505 | 39.3 | 56.0 | | 33.5 | 46.0 |

0.790 27.4 56.0 22.2 46.0

1.340 | 25.1 | 56.0 | | 19.4 | 46.0 |

3.105 26.2 56.0 19.9 46.0

4.081 | 32.4 | 56.0 | | 24.1 | 46.0 |

5.621 31.5 60.0 27.0 50.0

9.779 30.5 60.0 25.3 50.0

18.176 21.7 60.0 15.1 50.0
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data
VBR8 05/14/2020

Manufacturer . California Eastern Laboratories
Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode : Transmitter idle

Line Tested : 120V, 60Hz return

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 12:03:26 PM

ELITE ELECTRONIC ENGINEERING Inc.

e UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subpart B

———Class B QP Limit
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FCC Part 15 Subpart C Conducted Emissions Test

Manufacturer
Model

DUT Revision
Serial Number
DUT Mode
Line Tested
Scan Step Time [ms] :
Meas. Threshold [dB] :
Notes :

Test Engineer
Limit

Test Date
Data Filter

Significant Emissions Data
VBR8 05/14/2020

. California Eastern Laboratories
: CMP4010

- 41 for the board (31 for the module)
. Transmitter Idle
. 120V, 60Hz high

30

-4

tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

: M. Longinotti

. Feb 23, 2021 01:24:18 PM
: Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB
margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive

MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions

0.155 48.8 65.8 404 55.8

0.495 40.8 56.1 35.1 46.1

0.500 | 40.7 | 56.0 | | 35.6 | 46.0 |

0.831 271 56.0 225 46.0

1.903 | 26.7 | 56.0 | | 24.3 | 460 |

2.034 27.9 56.0 23.8 46.0

3.982 | 31.1 | 56.0 | | 24.7 | 46.0 |

5.581 31.1 60.0 26.2 50.0

10.404 27.0 60.0 20.8 50.0

18.541 20.1 60.0 14.6 50.0
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data
VBR8 05/14/2020

Manufacturer . California Eastern Laboratories
Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode : Transmitter Idle

Line Tested : 120V, 60Hz high

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 01:24:18 PM

ELITE ELECTRONIC ENGINEERING Inc.

e UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subpart B

———Class B QP Limit
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FCC Part 15 Subpart C Conducted Emissions Test

Manufacturer
Model

DUT Revision
Serial Number
DUT Mode
Line Tested
Scan Step Time [ms] :
Meas. Threshold [dB] :
Notes :

Test Engineer
Limit

Test Date
Data Filter

Significant Emissions Data
VBR8 05/14/2020

. California Eastern Laboratories
: CMP4010

- 41 for the board (31 for the module)
- Transmit at 802.11b, Ch. 6 (2437MHz)
. 120V, 60Hz high

30

-4

tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

: M. Longinotti

. Feb 23, 2021 01:11:18 PM
: Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB
margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive

MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions

0.150 51.1 66.0 42.9 56.0

0.495 39.6 56.1 33.8 46.1

0.505 | 38.8 | 56.0 | | 32.9 | 46.0 |

1.114 27.2 56.0 22.7 46.0

1.903 | 29.2 | 56.0 | | 24.6 | 460 |

2.106 26.1 56.0 20.3 46.0

4.009 | 32.7 | 56.0 | | 26.2 | 460 |

5.608 32.2 60.0 274 50.0

10.098 30.8 60.0 25.3 50.0

19.261 21.0 60.0 15.8 50.0
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data
VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode . Transmit at 802.11b, Ch. 6 (2437MHz)
Line Tested : 120V, 60Hz high

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 01:11:18 PM

ELITE ELECTRONIC ENGINEERING Inc.

e UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subpart B
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FCC Part 15 Subpart C Conducted Emissions Test

Significant Emissions Data

VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode . Transmit at 802.11b, Ch. 6 (2437MHz)
Line Tested . 120V, 60Hz return

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 12:13:08 PM

Data Filter : Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB

margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive

MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions

0.150 52.0 66.0 40.6 56.0

0.486 38.6 56.2 335 46.2

0514 | 37.2 | 56.0 | | 31.2 | 46.0 |

0.993 27.2 56.0 22.7 46.0

1.372 | 27.4 | 56.0 | | 225 | 46.0 |

3.128 23.9 56.0 18.6 46.0

3932 | 34.9 | 56.0 | | 26.8 | 46.0 |

5.626 32.9 60.0 28.4 50.0

10.440 30.5 60.0 25.0 50.0

17.861 24.5 60.0 18.8 50.0
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data
VBR8 05/14/2020

Manufacturer . California Eastern Laboratories

Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode . Transmit at 802.11b, Ch. 6 (2437MHz)
Line Tested . 120V, 60Hz return

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 12:13:08 PM

ELITE ELECTRONIC ENGINEERING Inc.

e UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subpart B
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FCC Part 15 Subpart C Conducted Emissions Test

Manufacturer
Model

DUT Revision
Serial Number
DUT Mode
Line Tested
Scan Step Time [ms] :
Meas. Threshold [dB] :
Notes :

Test Engineer
Limit

Test Date
Data Filter

Significant Emissions Data
VBR8 05/14/2020

. California Eastern Laboratories
: CMP4010

- 41 for the board (31 for the module)
: BLE Transmit at 2444MHz
. 120V, 60Hz high

30

-4

tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

: M. Longinotti

. Feb 23, 2021 12:26:23 PM
: Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB
margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive

MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions

0.150 494 66.0 38.8 56.0

0.495 40.1 56.1 35.3 46.1

0.505 | 39.2 | 56.0 | | 34.1 | 46.0 |

0.853 26.0 56.0 19.8 46.0

1.646 | 28.4 | 56.0 | | 23.1 | 46.0 |

1.985 28.3 56.0 23.3 46.0

4.049 | 30.9 | 56.0 | | 24.5 | 460 |

5.581 31.6 60.0 271 50.0

10.179 294 60.0 24.3 50.0

19.045 214 60.0 15.6 50.0
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data
VBR8 05/14/2020

Manufacturer . California Eastern Laboratories
Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode : BLE Transmit at 2444MHz

Line Tested : 120V, 60Hz high

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 12:26:23 PM

ELITE ELECTRONIC ENGINEERING Inc.

e UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subpart B
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FCC Part 15 Subpart C Conducted Emissions Test

Manufacturer
Model

DUT Revision
Serial Number
DUT Mode
Line Tested
Scan Step Time [ms] :
Meas. Threshold [dB] :
Notes :

Test Engineer
Limit

Test Date
Data Filter

Significant Emissions Data
VBR8 05/14/2020

. California Eastern Laboratories
: CMP4010

- 41 for the board (31 for the module)
: BLE Transmit at 2444MHz
: 120V, 60Hz return

30

-4

tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

: M. Longinotti

. Feb 23, 2021 12:21:09 PM
: Up to 80 maximum levels detected with 6 dB level excursion threshold over 4 dB
margin below limit

Freq Quasi-peak | Quasi-peak Excessive Average Average Excessive

MHz Level Limit Quasi-peak Level Limit Average
dBuVv dBupVv Emissions dBuVv dBuVv Emissions

0.150 49.8 66.0 38.8 56.0

0.495 39.8 56.1 34.8 46.1

0.500 | 39.5 | 56.0 | | 34.3 | 46.0 |

0.822 27.2 56.0 21.9 46.0

1.372 | 27.1 | 56.0 | | 21.7 | 46.0 |

3.128 25.8 56.0 19.6 46.0

4144 | 32.7 | 56.0 | | 23.2 | 46.0 |

5.684 31.0 60.0 25.0 50.0

10.107 29.8 60.0 25.0 50.0

17.897 24.4 60.0 18.8 50.0
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FCC Part 15 Subpart C Conducted Emissions Test

Cumulative Data
VBR8 05/14/2020

Manufacturer . California Eastern Laboratories
Model : CMP4010

DUT Revision :

Serial Number : 41 for the board (31 for the module)
DUT Mode : BLE Transmit at 2444MHz

Line Tested . 120V, 60Hz return

Scan Step Time [ms] : 30
Meas. Threshold [dB] : -4

Notes . tested with Acer Travel Mate B117 Series (Model No. N16Q9) and AC adapter M/N:
A13-045N2A

Test Engineer : M. Longinotti

Limit :

Test Date : Feb 23, 2021 12:21:09 PM

ELITE ELECTRONIC ENGINEERING Inc.

e UBR8 ©5/14/2028 Downers Grove, IL 68515 FCC Part 15 Subpart B
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21. Antenna Port Conducted Emissions Tests

Manufacturer California Eastern Laboratories
Product WIiFi/BLE module

Model CMP4010

Serial No 40 for the board (30 for the module)
Mode 2402MHz

Transmit at Mid Channel
Transmit at High Channel

Parameter Measurement Uncertainty

Occupied Channel Bandwidth +/- 224kHz
Power Spectral Density +/- 0.372Hz
RF Output Power, Conducted +/- 0.349 dB
Unwanted Emissions, Conducted +/-1.39 dB
All Emissions Radiated Below 1GHz +/- 2.629 dB
All Emissions Radiated Above 1GHz +/-2.710 dB
Temperature +/- 0.165 °C
Humidity +/-1.7% RH

DC and Low Frequency Voltages +/- 0.115 Volts

Time +/- 0.05%

Page 33 of 706



I ! Engineering Test Report No. 2100222-01 Rev. A
ah KX

lite

Requirements

6dB Bandwidth (DTS Bandwidth):

Per FCC 15.247, Section (a)(2), and ISED RSS-247, Section 5.2(a), the minimum 6dB bandwidth shall be at
least 500kHz for all systems using digital modulation techniques.

99% Bandwidth:

RSS-Gen requires the measurement of the 99% bandwidth (Occupied Bandwidth).

If measuring the maximum conducted (average) output power for FCC 15.247, the 99% bandwidth is used as
the reference for power integration.

Peak Conducted Output Power:

Per FCC 15.247, Section (b)(3) and ISED RSS-247, Section 5.4(d), for systems using digital modulation, the
maximum peak conducted output power shall not exceed 1 watt.

Peak Power Spectral Density:

Per FCC 15.247, Section (e), and ISED RSS-247, Section 5.2(b), for digitally modulated systems, the power
spectral density conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in any
3 kHz band during any time interval of continuous transmission. If peak conducted output power was
measured, the same method must be used to measure the power spectral density.

Low Band Edge:

Per FCC 15.247, Section (d) and ISED RSS-247, Section 5.5, in any 100 kHz bandwidth outside the frequency
band in which the digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.
Attenuation below the general limits specified in FCC 15.209, Section (a) and ISED RSS-Gen is not required.

Duty Cycle Correction Factor:

Per ANSI C63.10, Section 11.6, duty cycle refers to the fraction of time over which the transmitter is ON and is
transmitting at its maximum power control level.

When continuous transmission cannot be achieved, measurement of the duty cycle can be used to measure
the average power.
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Procedures

6dB Bandwidth (DTS Bandwidth):

a)

C63.10-2013 section 11.8 Option 1:

The following settings were employed on the EMI Test Receiver:

1. Center Frequency = Transmit Frequency of the EUT
2. Frequency Span = 2 x Occupied Channel Bandwidth
3. RBW = 100kHz

4. VBW =3 x RBW

5. Detector Mode = Max Peak

6. Trace Mode = Max Hold

Allow the trace to stabilize.

Set the spectrum analyzer marker to the highest level of the displayed trace (this is the reference
value).

Determine the 6dB down amplitude.

Place two markers, one at the lowest frequency and the other at the highest frequency of the envelope
trace, such that each marker is at or slightly below the 6dB down amplitude determined in step d). If a

marker is below this 6dB down amplitude value, then it shall be as close as possible to this value. The
occupied bandwidth is the frequency difference between the two markers.

99% Bandwidth:

a)

c)

C63.10-2013 section 6.9.3:

The following settings were employed on the EMI Test Receiver:

1. Center Frequency = Transmit Frequency of the EUT

2. Frequency Span = Between 1.5 and 5 times the OBW

3. RBW = Between 1% to 5% of the OBW

4. VBW = Approximately 3 x RBW

5. Steps 1) through 4) might require iterations to adjust within the specified range
6. Detector Mode = Max Peak

7. Trace Mode = Max Hold

b) Allow the trace to stabilize.

Use the 99% power bandwidth function of the EMI receiver.

Peak Conducted Output Power:

C63.10-2013 section 11.9.1.1:

a) The following settings were employed on the EMI Test Receiver:

1. Center Frequency = Transmit Frequency of the EUT
2. RBW > DTS Bandwidth

3. VBW > 3 x RBW

4. Span = 3 x RBW

5. Sweep Time = Auto couple

6. Detector Mode = Max Peak

7. Trace Mode = Max Hold
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b) Allow the trace to stabilize.

c) Use the peak marker function to determine the peak amplitude level.

Peak Power Spectral Density:

C63.10-20013 section 11.10.2:

a) The following settings were employed on the EMI Test Receiver:

1. Center Frequency = Transmit Frequency of the EUT
2. Frequency Span = At least 1.5 times the OBW

3. RBW = 3kHz < RBW < 100kHz

4. VBW > 3 x RBW

5. Detector Mode = Max Peak

6. Sweep Time = Auto Couple

7. Trace Mode = Max Hold

b) Allow the trace to stabilize.
c) Use the peak marker function to determine the maximum amplitude level within the RBW.

d) If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and repeat.

Low Band Edge:

C63.10-2013 section 11.11:

a) Reference Level Measurement

1. Start Frequency = 2400MHz
2. Stop Frequency = 2483.5MHz
3. RBW = 100kHz

4. VBW >3 x RBW

5. Detector Mode = Max Peak
6. Trace Mode = Max Hold
7. Sweep Time = Auto

b) Allow the trace to stabilize
c) Use the peak marker function to determine the maximum level

d) Emission Level Measurement

1. Start Frequency =2310MHz
2. Stop Frequency = 2400MHz
3. RBW = 100kHz
4. VBW >3 x RBW
5. Detector Mode = Max Peak
6. Trace Mode = Max Hold
7. Sweep Time = Auto

e) Allow the trace to stabilize
f) Use the peak marker function to determine the maximum level

g) The two sweeps were combined and plotted.
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h) Ensure that the amplitude of all unwanted emissions are attenuated by at least 20dB.

Duty Cycle Correction Factor:
C63.10-2013 section 7.5 and 11.6

a) The following settings were employed on the EMI Test Receiver:

1. Center Frequency = Transmit Frequency of the EUT

2. Frequency Span =0Hz

3. RBW = OBW if possible; otherwise set RBW as large as possible
4. VBW > RBW

5. Detector Mode = Peak or RMS

6. Number of Measurement Points = 2 x span/RBW

b) Measure the ON and OFF times of the transmitted signal
c) Duty Cycle (D) = ((ON TIME)/((ON TIME) + (OFF TIME)))
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 40 for the board (30 for the module)
Mode See Below
Transmit Frequency See Below

Parameters

6dB Bandwidth

Notes

For all WiFi modes

Mode Frequency (MHz)
2412 2437 2472
b, 1 10.15 10.15 10.1
b,2 9.35 9.15 9.15
b,5.5 10.2 10.2 10.2
b, 11 8.75 8.75 8.75
g6 16.5 16.55 16.55
g9 16.65 16.6 16.6
g, 12 16.6 16.6 16.6
g, 18 16.55 16.55 16.55
g, 24 16.55 16.55 16.55
g, 36 16.55 16.55 16.6
g, 48 16.55 16.55 16.5
g, 54 16.6 16.55 16.6
MCSO0, 20MHz 17.7 17.7 17.7
MCS1, 20MHz 17.8 17.8 17.8
MCS2, 20MHz 17.8 17.75 17.8
MCS3, 20MHz 17.8 17.8 17.8
MCS4, 20MHz 17.8 17.75 17.75
MCS5, 20MHz 17.75 17.8 17.8
MCS6, 20MHz 17.8 17.8 17.75
MCS7, 20MHz 17.85 17.85 17.85
Mode Frequency (MHz)
2422 2437 2452
MCSO, 40MHz 36.4 36.4 36.4
MCS1, 40MHz 36.45 36.35 36.4
MCS2, 40MHz 36.45 36.45 36.45
MCS3, 40MHz 36.45 36.45 36.4
MCS4, 40MHz 36.45 36.5 36.5
MCS5, 40MHz 36.35 36.4 36.4
MCS6, 40MHz 36.35 36.1 36.1
MCS7, 40MHz 36.45 36.45 34.45
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 40 for the board (30 for the module)
Mode See Below
Transmit Frequency See Below
Parameters Peak Output Power
Notes For all WiFi modes
Mode Frequency (MHz)
2412 2437 2472
b, 1 18.9 20.4 16.1
b,2 18.8 19.8 15.7
b,5.5 18.9 20 15.8
b, 11 19.4 20.5 16.2
g, 6 24.9 26.3 11.8
g9 24.2 25.8 11.9
g, 12 25.2 26.1 11.8
g, 18 24.2 25.7 11.5
g, 24 25.2 26.3 12.5
g, 36 24.9 25.8 12.4
g, 48 24.8 25.7 12
g, 54 25.4 26.2 12.2
MCSO0, 20MHz 24.4 26 10.6
MCS1, 20MHz 25 25.4 104
MCS2, 20MHz 24.8 25.7 11.1
MCS3, 20MHz 24.7 24.7 10.5
MCS4, 20MHz 24.6 24.9 10.4
MCS5, 20MHz 24 23.7 10.1
MCS6, 20MHz 24.9 24 11.7
MCS7, 20MHz 24.4 23.6 10.6
Mode Frequency (MHz)
2422 2437 2452
MCSO0, 40MHz 26.6 26.9 26.8
MCS1, 40MHz 26.5 26.5 26.3
MCS2, 40MHz 26.5 26.4 26
MCS3, 40MHz 26.1 26.2 25.9
MCS4, 40MHz 26.4 26.3 25.6
MCS5, 40MHz 25.4 25.9 25
MCS6, 40MHz 25.4 25.6 24.8
MCS7, 40MHz 25.5 25.1 24.7
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 40 for the board (30 for the module)
Mode See Below
Transmit Frequency See Below

Parameters

Peak Power Spectral Density

Notes

For all WiFi modes

Mode Frequency (MHz)
2412 2437 2472
b, 1 6.355 7.654 3.552
b,2 6.323 7.224 3.261
b,5.5 5.878 6.774 2.88
b, 11 6.923 7.826 3.877
g6 1.255 3.08 -11.891
g9 1.954 3.287 -11.721
g, 12 1.52 2.782 -12.087
g, 18 2.627 3.926 -11.07
g, 24 3.24 4,525 -10.675
g, 36 2.809 4.046 -10.5998
g, 48 3.464 4.037 -10.357
g, 54 3.275 4.058 -10.61
MCSO0, 20MHz 1.987 3.22 -12.684
MCS1, 20MHz 1.445 2.758 -13.228
MCS2, 20MHz 2.1 2.778 -12.527
MCS3, 20MHz 2.145 2.368 -12.354
MCS4, 20MHz 2.859 3.113 -11.773
MCS5, 20MHz 2.483 1.785 -12.076
MCS6, 20MHz 2.439 2.012 -11.696
MCS7, 20MHz 2.295 1.638 -11.913
Mode Frequency (MHz)
2422 2437 2452
MCSO, 40MHz 2.466 2.168 2.258
MCS1, 40MHz 1.36 2.123 1.093
MCS2, 40MHz 1.412 1.459 0.815
MCS3, 40MHz 1.224 1.161 0.888
MCS4, 40MHz 1.149 1.167 1.477
MCS5, 40MHz 1.406 0.915 1.274
MCS6, 40MHz 1.156 0.82 0.66
MCS7, 40MHz 0.534 0.311 0.241
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 40 for the board (30 for the module)
Mode See Below
Transmit Frequency See Below

Parameters

99% bandwidth

Notes

For all WiFi modes

Mode Frequency (MHz)
2412 2437 2472
b, 1 14.6 14.5 14.6
b,2 14.6 14.5 14.6
b,5.5 14.6 14.5 14.5
b, 11 14.5 14.5 14.5
g 6 16.6 16.6 16.6
g9 16.6 16.6 16.6
g 12 16.6 16.7 16.5
g, 18 16.5 16.5 16.5
g, 24 16.5 16.5 16.5
g, 36 16.5 16.5 16.5
g, 48 16.5 16.5 16.5
g, 54 16.5 16.5 16.5
MCSO0, 20MHz 17.7 17.7 17.7
MCS1, 20MHz 17.7 17.7 17.7
MCS2, 20MHz 17.7 17.7 17.7
MCS3, 20MHz 17.7 17.7 17.7
MCS4, 20MHz 17.7 17.7 17.7
MCS5, 20MHz 17.7 17.7 17.7
MCS6, 20MHz 17.7 17.7 17.7
MCS7, 20MHz 17.7 17.7 17.7
Mode Frequency (MHz)
2422 2437 2452
MCSO, 40MHz 36.25 36.50 36.25
MCS1, 40MHz 36.25 36.25 35.75
MCS2, 40MHz 36.00 36.00 36.00
MCS3, 40MHz 36.00 36.25 36.00
MCS4, 40MHz 36.25 36.00 36.00
MCS5, 40MHz 36.25 36.25 36.25
MCS6, 40MHz 36.00 36.00 36.00
MCS7, 40MHz 36.25 36.25 36.25
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.81

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 10.150000 0.500000 2406.925000 2417.075000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 6.4 | PASS
10T

S

m

©

£

2

3

10.150 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 18.9 30.0 | PASS

Level in dBm

2382 2390 2400 2410
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=10.150 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB

2420
Frequency in MHz
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.475000 6.355 8.0 | PASS

Level in dBm

2415

Frequency in MHz

PSD

2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.15 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 14.600000 2404.750000 2419.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T
0__
-101
g _
m
= -207
6 -
O>,) _30_
-
-401
E 14.600 MHz
-501
} } } } } } } } } } } } } } } } i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Engineering Test Report No. 2100222-01 Rev. A

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2412.475000 71
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.975000 -34.5 21.6 -12.9 | PASS
2399.925000 -35.2 223 -12.9 | PASS
2399.875000 -35.5 22.5 -12.9 | PASS
2399.475000 -35.8 22.9 -12.9 | PASS
2399.425000 -36.2 23.3 -12.9 | PASS
2399.825000 -36.5 23.5 -12.9 | PASS
2399.525000 -36.6 23.6 -12.9 | PASS
2399.675000 -36.6 23.7 -12.9 | PASS
2399.775000 -36.7 23.8 -12.9 | PASS
2399.625000 -36.8 23.8 -12.9 | PASS
2398.475000 =371 241 -12.9 | PASS
2399.575000 -37.2 24.3 -12.9 | PASS
2397.975000 -37.3 24.3 -12.9 | PASS
2399.725000 -37.3 24.4 -12.9 | PASS
2398.025000 -37.5 24.6 -12.9 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 10.150000 0.500000 2431.925000 2442.075000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 7.3 | PASS
T M\J\w\/w%m
<
o
©
£
9
3
10.150 MHz
t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max
(dBm)

Result

2437.000000

204

30.0 | PASS

Level in dBm

2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=10.150 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.475000 7.654 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.07 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.500000 2429.750000 2444.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

151
10T
0__
% -107
5 i
= 207
)
: i
-1 -307
-407
k 14.500 MHz
-501
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 10.100000 0.500000 2466.925000 2477.025000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 3.6 | PASS
10T
S
v}
©
£
2
3
10.100 MHz
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 16.1 30.0 | PASS

Level in dBm

2480

Frequency in MHz

2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=10.100 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2472.475000 3.552 8.0 | PASS

-201

-301

Level in dBm

-40-

-501

2457 2460 2465 2470 2475 2480 2485 2487
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.40 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 14.600000 2464.650000 2479.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

10T
0__
-101
g _
o
= -207
B -
Q>) _30_
-
-401
1 14.600 MHz
-501
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 9.350000 0.500000 2407.525000 2416.875000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 5.8 | PASS
10T
S
v}
©
£
9
3
9350 MHZ
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.07 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 18.8 30.0 | PASS
50T
40T
£
28 30T
k= 1
°
& 20T
-
10T
0+ } } } } } } } } } } } i
2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 10.000 MHz >=9.350 MHz
VBW 30.000 MHz >=30.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2412.825000 6.323 8.0 | PASS

Level in dBm

2415

Frequency in MHz

PSD

2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.16 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 14.600000 2404.650000 2419.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

151
10T
0__
% -107
5 i
= 207
)
: i
-1 -307
-407
k 14.600 MHz
-507
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level

(MHz) (dBm)

2412.775000 7.1

Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.775000 -34.1 21.2 -12.9 | PASS
2399.725000 -34.2 213 -12.9 | PASS
2399.825000 -34.5 21.6 -12.9 | PASS
2399.675000 -35.1 223 -12.9 | PASS
2399.875000 -35.8 22.9 -12.9 | PASS
2399.575000 -35.9 23.0 -12.9 | PASS
2399.525000 -35.9 231 -12.9 | PASS
2399.475000 -36.1 23.2 -12.9 | PASS
2399.625000 -36.1 23.3 -12.9 | PASS
2399.925000 -36.2 234 -12.9 | PASS
2399.975000 -36.6 23.7 -12.9 | PASS
2399.425000 -36.7 23.9 -12.9 | PASS
2399.225000 -37.6 24.7 -12.9 | PASS
2399.375000 -37.6 24.8 -12.9 | PASS
2399.175000 -37.7 24.9 -12.9 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 9.150000 0.500000 2432.725000 2441.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 6.8 | PASS
10T
S
v}
©
£
2
3
9.150 MHz]
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2437.000000

19.8

30.0 | PASS

Level in dBm

2422 2425

Peak Power 1

Connector 1 X

2435

2440

Frequency in MHz

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 10.000 MHz >=9.150 MHz
VBW 30.000 MHz >=30.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.825000 7.224 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.13 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.500000 2429.750000 2444.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

151
10T
0__
g -107
g J
= 201
[}
° J
- -301
-401
1 14.500 MHz
-501
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 9.150000 0.500000 - 2467.725000 2476.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 2.8 | PASS
5__
ot MMP\be
-107
% -201
-O -
£
F>J -301
3 -
-401
-50- 9.150 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 15.7 30.0 | PASS
451
401
€ 30T
v} 1
©
£
°©
>
O
-
t t t t t t

2475

Frequency in MHz

2457 2460 2465 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 10.000 MHz >=9.150 MHz
VBW 30.000 MHz >= 30.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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A

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2472.825000 3.261 8.0 | PASS
10&
0_
= -107
m -
©
£ -207
§ i
9 -307
-401
-50
} } } } } } } } } } } } i
2457 2460 2465 2470 2475 2480 2485 2487
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.24 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 14.600000 -—- 2464.650000 2479.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10T
0__
-107
S _
v}
= -207
B -
Q>) _30_
-
-401
-50T
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 10.200000 0.500000 2406.925000 2417.125000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 5.4 | PASS
10T

S

v}

©

£

2

3

10.200 MHZ
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 18.9 30.0 | PASS

Level in dBm

2410 2420
Frequency in MHz

Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=10.200 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2410.575000 5.878 8.0 | PASS

Level in dBm

2415

Frequency in MHz

PSD

2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.09 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 14.600000 2404.750000 2419.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
1571
10T
T M
% -107
5 J
= 207
[}
: J
- -301
-401
1 14.600 MHz
-501
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 12 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2410.575000 6.6
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.575000 -34.8 21.4 -13.4 | PASS
2399.625000 -35.0 21.6 -13.4 | PASS
2399.525000 -35.3 21.9 -13.4 | PASS
2399.975000 -35.8 22.4 -13.4 | PASS
2399.025000 -35.8 22.4 -13.4 | PASS
2399.075000 -35.9 22,5 -13.4 | PASS
2399.925000 -36.2 22.8 -13.4 | PASS
2399.725000 -36.3 22.9 -13.4 | PASS
2399.675000 -36.7 23.3 -13.4 | PASS
2399.325000 -36.9 23.5 -13.4 | PASS
2398.725000 -37.0 23.6 -13.4 | PASS
2399.375000 -37.1 23.7 -13.4 | PASS
2399.825000 -37.3 23.9 -13.4 | PASS
2398.675000 -37.3 23.9 -13.4 | PASS
2399.225000 -37.4 24.0 -13.4 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 10.200000 0.500000 2431.925000 2442.125000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 6.4 | PASS
10T
S
v}
©
£
9
3
10.200 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.07 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max
(dBm)

Result

2437.000000

20.0

30.0 | PASS

Level in dBm

2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=10.200 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2435.575000 6.774 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.08 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.500000 2429.850000 2444.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

151
10T
1 /WW’\,\_\
% -107
5 i
= 207
)
: i
-1 -307
-407
b 14.500 MHz
-501
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 10.200000 0.500000 2466.925000 2477.125000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 2.9 | PASS
S
v}
©
£
2
3
10.200 MHZ
} } } } } } } } } } } } } } i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 15.8 30.0 | PASS

Level in dBm

Frequency in MHz

2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=10.200 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2470.575000 2.880 8.0 | PASS

-201

-301

Level in dBm

-40-

-501

2457 2460 2465 2470 2475 2480 2485 2487
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.16 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 14.500000 2464.750000 2479.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

10T
0__
-101
g _
o
= -207
6 -
G>) _30_
-
-401
1 14.500 MHz
-501
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30 dB
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802.11b, 11MBPS
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 8.750000 0.500000 2407.575000 2416.325000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 6.9 | PASS
10T
S
v}
©
£
2
3
8750 MH
t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.10 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 19.4 30.0 | PASS

Level in dBm

2397 2400

Peak Power 1

Connector 1 X

2410

2415

Frequency in MHz

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 10.000 MHz >= 8.750 MHz
VBW 30.000 MHz >=30.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2410.525000 6.923 8.0 | PASS

Level in dBm

2415

Frequency in MHz

PSD

2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.11 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 14.500000 2404.750000 2419.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
1571
10T
0__
% -107
5 J
= 207
[}
: J
- -301
-401
1 14500 MHZ
-501
t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2410.525000 7.7
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.375000 -34.8 22.4 -12.3 | PASS
2399.425000 -34.9 22.5 -12.3 | PASS
2399.525000 -35.5 231 -12.3 | PASS
2399.875000 -35.5 23.2 -12.3 | PASS
2399.825000 -35.6 23.3 -12.3 | PASS
2399.725000 -35.6 23.3 -12.3 | PASS
2399.925000 -35.7 23.3 -12.3 | PASS
2399.975000 -35.7 23.4 -12.3 | PASS
2399.475000 -35.9 23.5 -12.3 | PASS
2399.675000 -35.9 23.6 -12.3 | PASS
2399.575000 -36.3 239 -12.3 | PASS
2399.775000 -36.5 241 -12.3 | PASS
2399.175000 -36.6 24.2 -12.3 | PASS
2399.275000 -36.7 24.4 -12.3 | PASS
2399.225000 -36.9 24.5 -12.3 | PASS

Level in dBm

Limit

2310 2320

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 8.750000 0.500000 2432.575000 2441.325000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 7.5 | PASS
T WL Alere ey
S
v}
©
£
2
3
8750 MH
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2437.000000

20.5

30.0 | PASS

Level in dBm

2422 2425

Peak Power 1

Connector 1 X

2435

2440

Frequency in MHz

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 10.000 MHz >=8.750 MHz
VBW 30.000 MHz >=30.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2435.525000 7.826 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.48 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.500000 2429.750000 2444.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

151
10T
0__
% -107
5 i
= 207
)
: i
-1 -307
-407
-501
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 8.750000 0.500000 2467.575000 2476.325000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 3.4 | PASS
10T
S
v}
©
£
2
3
8.750 MHz|
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12dB 0.50 dB
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Hlite

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 16.2 30.0 | PASS

Level in dBm

2475 2485 2487

Frequency in MHz

2457 2460 2465 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 10.000 MHz >= 8.750 MHz
VBW 30.000 MHz >= 30.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB
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Tlite

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2470.525000 3.877 8.0 | PASS

Level in dBm

2475

Frequency in MHz

PSD

2457 2460 2465 2470
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.13 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 14.500000 2464.750000 2479.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10T
0__
-107
S _
v}
= -207
B -
Q>) _30_
-
-401
-501
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 12 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.30 dB
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802.11g, 6MBPS
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 0.500000 2403.725000 2420.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.4 | PASS
5__
0T MWWW
S
v}
©
£
2
3
16.500 MHZ
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.9 30.0 | PASS

Level in dBm

2410 2420
Frequency in MHz

Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.500 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB
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Tlite

A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2416.125000 1.255 8.0 | PASS

2415

Frequency in MHz

PSD

10T
0_
& 101
© -
£
0 -207
K] i
-301
-40T
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.37 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.600000 2403.650000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
ok MMMWW
5 -101
© -
£
F>J -201
O
o J
-301
i 16.600 MHz
-40T
t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 24 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Engineering Test Report No. 2100222-01 Rev. A

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2416.125000 25
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.875000 -30.6 1341 -17.5 | PASS
2399.825000 -30.7 13.1 -17.5 | PASS
2399.625000 -30.8 13.2 -17.5 | PASS
2399.575000 -30.9 13.4 -17.5 | PASS
2399.775000 -31.3 13.8 -17.5 | PASS
2399.925000 -31.4 13.9 -17.5 | PASS
2399.975000 -31.5 14.0 -17.5 | PASS
2399.675000 -31.8 14.3 -17.5 | PASS
2397.825000 -32.2 14.7 -17.5 | PASS
2397.875000 -32.3 14.8 -17.5 | PASS
2399.525000 -32.4 14.9 -17.5 | PASS
2397.775000 -32.7 15.2 -17.5 | PASS
2398.575000 -32.8 15.3 -17.5 | PASS
2398.525000 -33.0 15.5 -17.5 | PASS
2398.475000 -33.0 15.5 -17.5 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Jite

Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 25 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.36 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 3.1 | PASS
10T
ot MMMMW
5 -101
© -
£
§ -201
O
o J
-301
i 16.550 MHz
-40T
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.3 30.0 | PASS
55T
50T
€ 40T
m 1
©
£
<
3
5 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2441.125000 3.080 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.22 dB 0.50 dB

Page 111 of 706



I ! Engineering Test Report No. 2100222-01 Rev. A
a b B

dlite
Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.600000 2428.650000 2445.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T
1 /-\,\,\/\J—V\WWVN\'\J\N“\/’V‘AJ\IV\

£

o

©

£

9

3

16.600 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.550000 0.500000 2463.675000 2480.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.5 | PASS
-10T
i MW%MW
e J
8 .30
£ 4
°©
% -407
_l -
-501
g 16.550 MHz
-60T
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 11.8 30.0 | PASS

Level in dBm

2470 2480
Frequency in MHz

Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2476.125000 | -11.891 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.39 dB 0.50 dB

PSD

Page 115 of 706



dlite
Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.600000 2463.650000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10+ [\,\,\N'\[\/M’\JW\'\/\/\/\'\J\M/"V\.J\J_\/\
-201
= J
v}
© .30
B -
3
— 401
-501 16.600 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.650000 0.500000 2403.675000 2420.325000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.5 | PASS
5__
oT WWMMWM
S
v}
©
£
2
3
16.650 MHz
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.24 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.2 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.650 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.50 dB
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A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2418.475000 1.954 8.0 | PASS

2415

Frequency in MHz

PSD

10T
0_
& 101
© -
£
0 -207
K] J
-301
-407
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.19 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.600000 2403.650000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
ol /\/\/\/\/\I‘"V\/J\WL/\,\
5 -101
© -
£
F>; -201
O
o J
-301
J 16.600 MHz
-40T
t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2418.475000 2.7
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.875000 -31.2 13.9 -17.3 | PASS
2399.975000 -31.3 14.0 -17.3 | PASS
2399.825000 -31.4 14.1 -17.3 | PASS
2399.775000 -31.5 14.2 -17.3 | PASS
2399.925000 -31.5 14.2 -17.3 | PASS
2399.525000 -31.7 14.4 -17.3 | PASS
2399.575000 -31.8 14.5 -17.3 | PASS
2399.725000 -31.9 14.6 -17.3 | PASS
2399.625000 -32.3 15.0 -17.3 | PASS
2399.475000 -32.3 15.0 -17.3 | PASS
2399.175000 -32.5 15.2 -17.3 | PASS
2399.675000 -32.8 15.5 -17.3 | PASS
2399.425000 -32.9 15.6 -17.3 | PASS
2399.375000 -33.0 15.7 -17.3 | PASS
2399.275000 -33.1 15.8 -17.3 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420

Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.38 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.600000 0.500000 2428.675000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 3.3 | PASS
10T
ot WWW
S
v}
©
£
2
3
16.600 MHz]
t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.20 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result

DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)

2437.000000 25.8 30.0 | PASS

Level in dBm

5 } } } } } } } } } } } +—
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2443.475000 3.287 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.22 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15
2013 11.8.1

99 % Bandwidth

§15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANS| C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.600000 2428.650000 2445.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
N /\V\/\/\I‘"V\/\J"NV\/\NW\H/\
S
v}
©
£
9
3
16600 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.600000 0.500000 - 2463.675000 2480.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.9 | PASS
-10T
i WWW%
e J
T -301
£ 4
°©
% -407
_j -
-501
. 16.600 MHz
-60T
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.50 dB
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A

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 11.9 30.0 | PASS
40T
30T
c 1
S 20T
k= 1
©
>
[
-
} } } } } } } } } } } —

2470 2480
Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1
Measurement

Setting Instrument Target Value

Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2478.475000 | -11.721 8.0 | PASS

Level in dBm

2475

Frequency in MHz

PSD

2457 2460 2465 2470
Limit Sum Level L 2

PSD Connector 1
Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.41 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.600000 -—- 2463.650000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10+ WWWMW,\
-201
= J
3
c -301
B -
3
— 401
-501 16.600 MHz
t t t t t t t t t t t t t t
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 17 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13 dB 0.30 dB
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Band Edge high (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2472.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2478.475000 -11.1

Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2483.525000 -42.8 1.7 -31.1 | PASS
2483.625000 -42.9 11.9 -31.1 | PASS
2483.575000 -43.0 12.0 -31.1 | PASS
2483.875000 -43.5 12.4 -31.1 | PASS
2483.775000 -43.5 12.4 -31.1 | PASS
2483.825000 -43.5 12.5 -31.1 | PASS
2483.725000 -43.7 12.6 -31.1 | PASS
2483.675000 -44.0 13.0 -31.1 | PASS
2483.925000 -44.2 131 -31.1 | PASS
2484.125000 -45.5 14.4 -31.1 | PASS
2484.075000 -45.6 14.6 -31.1 | PASS
2484.175000 -45.7 14.6 -31.1 | PASS
2484.375000 -46.1 151 -31.1 | PASS
2483.975000 -46.2 15.2 -31.1 | PASS
2484.025000 -46.3 15.3 -31.1 | PASS

Level in dBm

2400 2420 2440 2460 2480 2500
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
Measurement 2

Setting Instrument Target Value

Value

Start Frequency 2.48350 GHz 2.48350 GHz
Stop Frequency 2.50000 GHz 2.50000 GHz
Span 16.500 MHz 16.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 330 ~ 330
Sweeptime 1.010 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01 dB 0.50 dB
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802.11g, 12MBPS
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.600000 0.500000 2403.675000 2420.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.2 | PASS
5__
0T WWMWNMWWM
S
v}
©
£
2
3
16.600 MHZ
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.26 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 25.2 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2407.275000 1.520 8.0 | PASS

Level in dBm

2415

Frequency in MHz

2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.16 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.600000 2403.750000 2420.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
S
v}
©
£
2
2
16.600 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 17 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2407.275000 23
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.775000 -30.0 12.3 -17.7 | PASS
2399.725000 -30.0 12.3 -17.7 | PASS
2398.275000 -30.5 12.8 -17.7 | PASS
2399.825000 -30.6 12.8 -17.7 | PASS
2398.225000 -30.8 13.1 -17.7 | PASS
2399.675000 -31.0 13.3 -17.7 | PASS
2398.325000 -31.3 13.6 -17.7 | PASS
2399.275000 -31.4 13.6 -17.7 | PASS
2399.225000 -31.4 13.7 -17.7 | PASS
2398.875000 -31.5 13.8 -17.7 | PASS
2398.825000 -31.6 13.9 -17.7 | PASS
2398.775000 -31.7 13.9 -17.7 | PASS
2399.325000 -31.7 14.0 -17.7 | PASS
2399.625000 -31.7 14.0 -17.7 | PASS
2398.925000 -31.9 14.2 -17.7 | PASS

Level in dBm

Limit

2310 2320

2340

2360

Sum Level

2380
Frequency in MHz

X

Fail

2420
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.32dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.23 dB 0.50 dB
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i ite
Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.600000 0.500000 2428.675000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.8 | PASS
10T
ot WMMMWM

S

v}

©

£

2

3

16.600 MHz
I t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.23 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.1 30.0 | PASS
551
50T
€ 40T
o 1
©
£
2
et
5 t t t t t t t t t t t —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

2440

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2440.475000 2.782 8.0 | PASS
151
10T
g 0]
m i
©
= 107
e
3
-201
-301
} } } } } }
2422 2425 2430 2435
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.10 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.700000 2428.650000 2445.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
1571
10T
1 FMW
S
m -
©
= 107
g
3 J
-201
1 16.700 MHZ
-307
t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 15/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.30 dB
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i ite
Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.600000 0.500000 2463.675000 2480.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.5 | PASS
-10T
i WMMMWW
e J
T -301
£ 4
°©
% -407
_j -
-501
. 16.600 MHz
-60T
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.18 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 11.8 30.0 | PASS

Level in dBm

-10T
} } } } } } } } } } } —
2442 2450 2460 2470 2480 2490
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.50 dB
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Hlite

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2469.225000 | -12.087 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.13 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 2463.750000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10+ WMW
-201
= J
v}
© .30
B -
3
— 401
-501 16.500 MHz
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 17 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.23 dB 0.30 dB
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802.11g, 18SMBPS
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.550000 0.500000 2403.725000 2420.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.3 | PASS
5__
ot WHMM‘MMVVMWWMM
-10T
e i
3 201
£ 4
°©
% -307
_l -
401 16.550 MHz
-50T
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.2 30.0 | PASS

Level in dBm

0 t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >= 16.550 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.50 dB
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Tlite

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2412.925000 2.627 8.0 | PASS

10T
0_
& 101
© -
£
0 -207
K] i
-301
-401
} } } } } } } } } } } i
2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.18 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 2403.750000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
S
v}
©
£
2
3
16.500 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2412.875000 3.5
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.825000 -33.2 16.7 -16.5 | PASS
2399.875000 -33.3 16.8 -16.5 | PASS
2399.375000 -33.5 17.0 -16.5 | PASS
2399.975000 -33.6 171 -16.5 | PASS
2399.325000 -33.6 17.2 -16.5 | PASS
2399.775000 -33.8 17.3 -16.5 | PASS
2399.225000 -33.9 17.4 -16.5 | PASS
2399.725000 -33.9 17.4 -16.5 | PASS
2399.925000 -33.9 17.4 -16.5 | PASS
2399.175000 -34.1 17.6 -16.5 | PASS
2399.425000 -34.3 17.8 -16.5 | PASS
2399.575000 -34.3 17.8 -16.5 | PASS
2395.125000 -34.4 17.9 -16.5 | PASS
2399.525000 -34.4 17.9 -16.5 | PASS
2399.475000 -34.4 17.9 -16.5 | PASS
5__

0_

-101

Level in dBm

Limit

2310 2320

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 36 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.45 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.28 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.0 | PASS
10T
ol WW

S

v}

©

£

2

3

16.550 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2437.000000

25.7

30.0 | PASS

Level in dBm

2407 2420 2430
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB

2440
Frequency in MHz
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.925000 3.926 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.25 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 2428.750000 2445.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
ok Ww\f\hm
S
v}
©
£
9
3
16.500 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.550000 0.500000 2463.725000 2480.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -10.6 | PASS
-10T
i NWWMWNNVWWMM/WMM
e J
B -301
£ 4
S 401
3
-501
. 16.550 MHz
-601
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 11.5 30.0 | PASS

Level in dBm

2480

Frequency in MHz

2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.50 dB
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Hlite

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2472.925000 | -11.070 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.17 dB 0.50 dB

Page 162 of 706



dlite
Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 2463.750000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10+ /«\JNV/\WW\['V\N\/‘\M
-201
= J
v}
© .30
B -
3
— 401
-501 16.500 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30 dB
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802.11g, 24MBPS
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.550000 0.500000 2403.725000 2420.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.9 | PASS
5__
ot WWNVWMWMNV'WWV‘NWW
S
v}
©
£
2
3
16550 MHz
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 25.2 30.0 | PASS

Level in dBm

0 t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >= 16.550 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2416.075000 3.240 8.0 | PASS

Level in dBm

2415

Frequency in MHz

2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.46 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

Engineering Test Report No. 2100222-01 Rev. A

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 2403.750000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
Nl WW
5 -101
© -
£
F>J -201
O
o J
-301
J 16.500 MHz
-40T
t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2416.075000 4.0
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.825000 -29.6 13.6 -16.0 | PASS
2399.775000 -29.7 13.7 -16.0 | PASS
2399.875000 -30.1 14.1 -16.0 | PASS
2399.525000 -30.7 14.7 -16.0 | PASS
2399.575000 -30.8 14.8 -16.0 | PASS
2399.475000 -30.9 14.9 -16.0 | PASS
2399.125000 -31.1 15.1 -16.0 | PASS
2398.875000 -31.2 15.2 -16.0 | PASS
2399.075000 -31.2 15.2 -16.0 | PASS
2399.975000 -31.5 15.5 -16.0 | PASS
2399.175000 -31.6 15.6 -16.0 | PASS
2399.925000 -31.8 15.8 -16.0 | PASS
2399.225000 -31.8 15.8 -16.0 | PASS
2396.325000 -31.8 15.8 -16.0 | PASS
2398.825000 -31.8 15.8 -16.0 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420

Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.43 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.27 dB 0.50 dB
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i ite
Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.6 | PASS
10T
0__

S

v}

©

£

2

3

16550 MHz
I t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.3 30.0 | PASS
55T
50T
€ 40T
m 1
©
£
<
3
5 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.50 dB
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Tlite

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2441.075000 4.525 8.0 | PASS

Level in dBm

2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.13 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 2428.750000 2445.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
S
v}
©
£
2
3
16.500 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 11/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25 dB 0.30 dB
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i ite
Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.550000 0.500000 2463.725000 2480.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -10.2 | PASS
107 WMWWNMWV“’WW’WWW
-20T
e J
8 .30
£ 4
°©
% -407
_l -
-501
1 16.550 MHz
-60
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB

Page 175 of 706




Engineering Test Report No. 2100222-01 Rev. A

Hlite

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 12.5 30.0 | PASS

Level in dBm

2470 2480
Frequency in MHz

Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB
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Hlite

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2476.075000 | -10.675 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.19 dB 0.50 dB
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Llite

Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15
2013 11.8.1

99 % Bandwidth

§15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANS| C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 2463.750000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10T WW
-201
= J
v}
© .30
B -
3
— 401
-501 16.500 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 14 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.30 dB
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802.11g, 36MBPS
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.550000 0.500000 2403.725000 2420.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.4 | PASS
5__
oT WWWW
S
v}
©
£
2
2
16550 MHZ
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15dB 0.50 dB
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Hlite

Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.9 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Hlite

A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2415.125000 2.809 8.0 | PASS

2415

Frequency in MHz

10T
0_
& 101
© -
£
0 -207
K] i
-301
-401
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.11 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 2403.750000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
S
v}
©
£
9
3
16.500 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 15/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.30 dB
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Tlite

Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2415.075000 3.6
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.675000 -30.1 13.6 -16.4 | PASS
2399.725000 -30.1 13.7 -16.4 | PASS
2399.975000 -30.6 14.2 -16.4 | PASS
2399.925000 -30.8 14.4 -16.4 | PASS
2399.625000 -31.0 14.6 -16.4 | PASS
2399.775000 -31.2 14.7 -16.4 | PASS
2399.875000 -31.5 15.1 -16.4 | PASS
2399.825000 -32.0 15.5 -16.4 | PASS
2399.475000 -32.3 15.9 -16.4 | PASS
2399.425000 -32.5 16.1 -16.4 | PASS
2397.575000 -32.7 16.2 -16.4 | PASS
2397.625000 -33.0 16.5 -16.4 | PASS
2399.525000 -33.0 16.6 -16.4 | PASS
2399.125000 -33.0 16.6 -16.4 | PASS
2395.125000 -33.3 16.9 -16.4 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420

Frequency in MHz

Limit Sum Level X Fail
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Hlite

Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.28 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.1 | PASS
10T
of WWWWWNWW

S

v}

©

£

9

3

16.550 MHZ
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

Frequency in MHz

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 25.8 30.0 | PASS
50T
40T
£
o
©
£
2
et
0 t t t t t t
2407 2420 2430
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.50 dB

2440
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Tlite

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2440.075000 4.046 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.25 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15
2013 11.8.1

99 % Bandwidth

§15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANS| C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 2428.750000 2445.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
1 WW
S
v}
©
£
2
3
16.500 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.600000 0.500000 2463.675000 2480.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -10.6 | PASS
-10T
I WMMW"W'W
S
v}
©
£
2
3
16.600 MHz
-60T
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 12.4 30.0 | PASS

Level in dBm

-10T
} } } } } } } } } } } —
2442 2450 2460 2470 2480 2490
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2475.125000 | -10.598 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.25 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15
2013 11.8.1

99 % Bandwidth

§15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANS| C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 2463.750000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10t WWW
-201
= J
v}
© .30
B -
3
— 401
-501 16.500 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.550000 0.500000 2403.725000 2420.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 3.7 | PASS
10T
0__
S
v}
©
£
2
3
16550 MHz
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.27 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.8 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2407.625000 3.464 8.0 | PASS

Level in dBm

2415

Frequency in MHz

PSD

2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.35dB 0.50 dB

Page 197 of 706



dlite
Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 2403.750000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
1 WW
S
v}
©
£
9
3
16.500 MHz
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2407.575000 4.3
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.775000 -30.2 14.4 -15.7 | PASS
2399.825000 -31.0 15.3 -15.7 | PASS
2399.725000 -31.2 15.5 -15.7 | PASS
2399.975000 -31.4 15.7 -15.7 | PASS
2398.525000 -31.5 15.8 -15.7 | PASS
2399.925000 -31.9 16.2 -15.7 | PASS
2398.475000 -31.9 16.2 -15.7 | PASS
2398.575000 -32.0 16.3 -15.7 | PASS
2399.875000 -32.3 16.6 -15.7 | PASS
2399.475000 -32.5 16.8 -15.7 | PASS
2399.525000 -32.9 17.2 -15.7 | PASS
2399.075000 -33.0 17.3 -15.7 | PASS
2399.675000 -33.2 17.5 -15.7 | PASS
2399.175000 -33.2 17.5 -15.7 | PASS
2399.575000 -33.3 17.5 -15.7 | PASS

Level in dBm

2310 2320 2340

Limit

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.43 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.1 | PASS
10T
0__

S

v}

©

£

2

3

16550 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 25.7 30.0 | PASS
50T
40T
£
m
©
£
<
3
0 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.550 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2432.625000 4.037 8.0 | PASS

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.35dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 2428.750000 2445.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
1 W\N"\/WVWV
S
v}
©
£
2
3
16.500 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 0.500000 2463.725000 2480.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -9.8 | PASS
-10T
-20T
e J
T -301
£ 4
°©
% -407
_l -
-501
. 16.500 MHz
-60T
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.43dB 0.50 dB
Page 205 of 706




Engineering Test Report No. 2100222-01 Rev. A

Hlite

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 12.0 30.0 | PASS

Level in dBm

2470 2480
Frequency in MHz

Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.500 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2473.675000 | -10.357 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.43 dB 0.50 dB

PSD
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15
2013 11.8.1

99 % Bandwidth

§15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANS| C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 2463.750000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
10T /\/W\/VWW
-201
= J
v}
© .30
B -
3
— 401
-501 16.500 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 15/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

Engineering Test Report No. 2100222-01 Rev. A

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.600000 0.500000 2403.675000 2420.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 3.3 | PASS
10T
0__
S
v}
©
£
2
3
16.600 MHz
I t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.16 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 25.4 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2416.325000 3.275 8.0 | PASS

Level in dBm

2415

Frequency in MHz

2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.24 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.500000 2403.750000 2420.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
oL MW
5 -101
© -
£
F>J -201
O
o J
-301
| 16.500 MHz
-40T
t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 17 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Engineering Test Report No. 2100222-01 Rev. A

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2416.325000 4.0
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2397.575000 -30.0 14.0 -16.0 | PASS
2397.625000 -30.3 14.3 -16.0 | PASS
2399.825000 -31.1 15.1 -16.0 | PASS
2399.925000 -31.1 15.1 -16.0 | PASS
2398.225000 -31.2 15.1 -16.0 | PASS
2399.975000 -31.2 15.1 -16.0 | PASS
2399.775000 -31.2 15.2 -16.0 | PASS
2397.525000 -31.2 15.2 -16.0 | PASS
2399.875000 -31.3 15.2 -16.0 | PASS
2398.175000 -31.5 15.4 -16.0 | PASS
2397.275000 -31.9 15.8 -16.0 | PASS
2397.675000 -31.9 15.9 -16.0 | PASS
2398.275000 -32.0 16.0 -16.0 | PASS
2397.225000 -32.0 16.0 -16.0 | PASS
2397.325000 -32.1 16.1 -16.0 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.35dB 0.50 dB
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i ite
Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.550000 0.500000 2428.725000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.1 | PASS
10T
0__

S

v}

©

£

2

3

16550 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.23 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.2 30.0 | PASS
551
50T
€ 40T
o 1
©
£
2
et
5 t t t t t t t t t t t —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >= 16.550 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2441.325000 4.058 8.0 | PASS

Level in dBm

2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.22 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 2428.750000 2445.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
1 W
S
v}
©
£
2
3
16.500 MHZ
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 14 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.600000 0.500000 2463.675000 2480.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -10.2 | PASS
-10T
-20T
e J
S -301
£ 4
S 401
3
-501
E 16.600 MHz
-601
t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15dB 0.50 dB
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Hlite

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 12.2 30.0 | PASS

Level in dBm

-10T
} } } } } } } } } } } —
2442 2450 2460 2470 2480 2490
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=16.600 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2476.325000 | -10.610 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.15 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15
2013 11.8.1

99 % Bandwidth

§15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANS| C63.10-

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 16.500000 2463.750000 2480.250000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
-10T WN\JNVVW\/VMMJ\\N
-201
= J
v}
© .30
B -
3
— 401
-501 16.500 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 0.500000 2403.125000 2420.825000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 21 | PASS
5__
0__
S
v}
©
£
2
2
17.700 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 23 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.4 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.700 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2409.125000 1.987 8.0 | PASS

2415

Frequency in MHz

PSD

10T
0_
& 101
© -
£
0 -207
K] J
-301
-40
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.50 dB 0.50 dB
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A

Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1
99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
oL WWW
% -107
© -
£
T>) -207
[
Q J
-301
i 17.700 MHz
-40T
} } } } } } } } } } } } } } } i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 25/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2409.125000 2.8
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.825000 -29.7 12.5 -17.2 | PASS
2399.875000 -29.7 12.6 -17.2 | PASS
2399.325000 -30.1 12.9 -17.2 | PASS
2399.375000 -30.2 13.0 -17.2 | PASS
2399.925000 -30.4 13.2 -17.2 | PASS
2399.625000 -30.6 13.5 -17.2 | PASS
2399.775000 -30.9 13.7 -17.2 | PASS
2399.575000 -31.2 14.0 -17.2 | PASS
2399.275000 -31.3 14.1 -17.2 | PASS
2399.675000 -31.3 14.2 -17.2 | PASS
2399.425000 -31.4 14.2 -17.2 | PASS
2399.225000 -31.5 14.3 -17.2 | PASS
2399.725000 -31.6 14.4 -17.2 | PASS
2399.475000 -32.0 14.9 -17.2 | PASS
2399.175000 -32.3 15.1 -17.2 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.33 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 0.500000 2428.125000 2445.825000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 3.4 | PASS
10T
0__
S
v}
©
£
2
3
17.700 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.20 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.0 30.0 | PASS
551
501
€ 40T
o 1
©
£
2
et
5 t t t t t t t t t t t —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.700 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.43 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2434.125000 3.220 8.0 | PASS

Level in dBm

2440

Frequency in MHz

2422 2425 2430 2435
Limit Sum Level ¢ PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.23 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

151
10T
1 WW\N\N\J\,\
£
o
©
£
9
3
17.700 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 27 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 0.500000 2463.125000 2480.825000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -12.1 | PASS
-20T
5 -301
-O -
£
F>J -401
)
o i
-501
. 17.700 MHz
-60T
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.32 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 10.6 30.0 | PASS

2480

Frequency in MHz

35T
30T
€ 20T
o 1
©
= 101
C
et
0_
-10T
t t t t t t
2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.700 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2469.125000 | -12.684 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.48 dB 0.50 dB

PSD
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 2463.150000 2480.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

1] /WA"MMW

-201

Level in dBm
W
<

17.700 MHz

2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz

Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 28 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.800000 0.500000 2403.075000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.5 | PASS
5__
0__
S
v}
©
£
9
3
17.800 MHZ
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 25/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.30 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 25.0 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2413.775000 1.445 8.0 | PASS

Level in dBm

2415

Frequency in MHz

PSD

2397 2400 2405 2410
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.40 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T
ol WWM\J\\M

5 -101

-O -

£

§ -201

)

o i

-301 17.700 MHz
-40T
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2414.425000 24
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2398.875000 -29.3 11.7 -17.6 | PASS
2399.975000 -29.7 121 -17.6 | PASS
2399.775000 -29.7 121 -17.6 | PASS
2399.725000 -29.8 121 -17.6 | PASS
2398.825000 -29.9 12.2 -17.6 | PASS
2398.925000 -30.1 12.5 -17.6 | PASS
2399.825000 -30.2 12.5 -17.6 | PASS
2399.925000 -30.6 12.9 -17.6 | PASS
2399.425000 -30.7 13.0 -17.6 | PASS
2397.925000 -30.8 13.2 -17.6 | PASS
2399.875000 -30.8 13.2 -17.6 | PASS
2399.475000 -30.9 13.3 -17.6 | PASS
2397.975000 -30.9 13.3 -17.6 | PASS
2397.625000 -30.9 13.3 -17.6 | PASS
2397.575000 -31.0 13.4 -17.6 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.41 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.800000 0.500000 2428.075000 2445.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.8 | PASS
5__
0__
-10T
S
m -
©
= 207
g
3 J
-301
T 17.800 MHz
-407
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1

Result

DUT Frequency
(MHz)

Peak Power
(dBm)

Limit Max Result
(dBm)

2437.000000

25.4

30.0 | PASS

Level in dBm

2407 2420 2430
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.50 dB

2440
Frequency in MHz

Page 247 of 706



Engineering Test Report No. 2100222-01 Rev. A

Tlite

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2439.425000 2.758 8.0 | PASS
10T

Level in dBm

2440

Frequency in MHz

PSD

2422 2425 2430 2435
Limit Sum Level L 2
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.48 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.800000 0.500000 2463.075000 2480.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -12.8 | PASS
ol WWW

S

v}

©

£

2

3

17.800 MHz
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 24 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.26 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 10.4 30.0 | PASS

2480

Frequency in MHz

35T
30T
€ 20T
o 1
©
= 101
C
et
0_
-101
t t t t t t
2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2470.425000 | -13.228 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.47 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 2463.150000 2480.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

-10T f/wx/\m‘\/—vv’\/v\\rvw\”\‘

£

m

©

£

2

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 32/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.800000 0.500000 2403.075000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.2 | PASS
5__
o+ WWWM
S
v}
©
£
2
3
17.800 MHz
t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 33 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.24 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.8 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.23 dB 0.50 dB
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A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2409.725000 2.100 8.0 | PASS

2415

Frequency in MHz

10T
0_
& 101
© -
£
0 -207
K] i
-301
-40T
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.46 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T
ok MWWW

5 -101

-O -

£

0 -207

] i

-301
-40T
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.30 dB
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and Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2409.725000 2.9
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.875000 -30.5 13.4 -17.1 | PASS
2399.925000 -30.5 13.4 -17.1 | PASS
2399.975000 -30.7 13.6 -17.1 | PASS
2399.825000 -30.7 13.6 -17.1 | PASS
2399.725000 -31.4 14.3 -17.1 | PASS
2399.775000 -31.4 14.3 -17.1 | PASS
2399.675000 -31.4 14.3 -17.1 | PASS
2399.225000 -31.7 14.6 -17.1 | PASS
2399.275000 -31.9 14.7 -17.1 | PASS
2399.625000 -32.1 15.0 -17.1 | PASS
2399.575000 -32.2 15.1 -17.1 | PASS
2399.425000 -32.3 15.2 -17.1 | PASS
2399.525000 -32.5 15.3 -17.1 | PASS
2399.325000 -32.5 15.3 -17.1 | PASS
2398.825000 -32.7 15.5 -17.1 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 26 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.45 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.750000 0.500000 2428.125000 2445.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.9 | PASS
5__
ot MWMW
-10T
S
m -
©
= 207
g
3 J
-301
T 17.750 MHz
-401
t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.28 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 25.7 30.0 | PASS
50T
40T
£
m
©
£
<
3
0 } } } } }
2407 2420 2430
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.750 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB

2440 2450 2460 2467
Frequency in MHz
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2434.725000 2.778 8.0 | PASS
10T

Level in dBm

2440

Frequency in MHz

2422 2425 2430 2435
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.41 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
S
v}
©
£
2
3
17.700 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.800000 0.500000 - 2463.075000 2480.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -12.0 | PASS
T WMWWM
S
v}
©
£
2
2
17.800 MHz
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 1.1 30.0 | PASS
35T
30T
€ 20T
m 1
©
= 101
e
3
0_
-107
} } } } } }
2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.50 dB

2480
Frequency in MHz
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2469.725000 | -12.527 8.0 | PASS

Level in dBm

2475

Frequency in MHz

PSD

2457 2460 2465 2470
Limit Sum Level L 2

PSD Connector 1
Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 | max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.28 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 - 2463.150000 2480.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
-1 0__ MWM
-201
= i
3
c -301
B -
3
- -40
507 17.700 MHZ
t t t t t t t t t t t t t t
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 28 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.800000 0.500000 2403.075000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.2 | PASS
5__
o+ WIMMWWMMW
S
v}
©
£
2
3
17.800 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.47 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.7 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB
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A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2415.775000 2.145 8.0 | PASS

2415

Frequency in MHz

10T
0_
& 101
© -
£
0 -207
K] i
-301
-401
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.40 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T

£

o

©

£

9

2

17.700 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.30 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2407.275000 31
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.725000 -31.0 141 -16.9 | PASS
2399.775000 -31.3 14.4 -16.9 | PASS
2399.875000 -31.3 14.4 -16.9 | PASS
2399.975000 -31.5 14.6 -16.9 | PASS
2399.825000 -31.7 14.8 -16.9 | PASS
2399.625000 -32.0 15.1 -16.9 | PASS
2398.525000 -32.1 15.2 -16.9 | PASS
2399.675000 -32.4 15.5 -16.9 | PASS
2399.925000 -32.7 15.8 -16.9 | PASS
2398.825000 -32.7 15.8 -16.9 | PASS
2399.575000 -32.8 15.8 -16.9 | PASS
2399.525000 -32.8 15.9 -16.9 | PASS
2398.875000 -32.9 16.0 -16.9 | PASS
2399.475000 -32.9 16.0 -16.9 | PASS
2398.475000 -33.0 16.1 -16.9 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.30 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.800000 0.500000 2428.075000 2445.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.4 | PASS
5__
ot WWWWW
S
v}
©
£
2
3
17.800 MHz
t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.45dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 24.7 30.0 | PASS
50T
40T
£
m
©
£
<
3
0 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.38 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2440.775000 2.368 8.0 | PASS
10T

Level in dBm

2440

Frequency in MHz

2422 2425 2430 2435
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.34 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T
Nl WW—&VJ\,\[K\_/J\/\.V_I'\,\UV\

5 -101

-O -

£

0 -207

] i

-301
E 17.700 MHz
-40T
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.800000 0.500000 2463.075000 2480.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.9 | PASS
-10T
i WWWWWW\/J‘“W\WWWMW
e 1
B -301
£ 4
°©
% -407
_j -
-501
1 17.800 MHz
-601
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.17 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 10.5 30.0 | PASS

35T
30T
€ 20T
m 1
©
= 101
e
3
0_
-101
} } } } } }
2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB

2480
Frequency in MHz
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2467.275000 | -12.354 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.38 dB 0.50 dB
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A

Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 2463.150000 2480.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

-10T NWW
-201
= J
v}
© .30
6 -
3
— 401
-501 17.700 MHz
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 27 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.800000 0.500000 2403.075000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 3.1 | PASS
10T
ot WWJWMW\‘N\‘WVJWNMWMMM
£ -10T
v}
©
£
2
3
17.800 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.6 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } +—
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.30 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2413.825000 2.859 8.0 | PASS

Level in dBm

2415

Frequency in MHz

2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.24 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2413.825000 4.0
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.975000 -30.0 14.0 -16.0 | PASS
2399.825000 -30.5 14.5 -16.0 | PASS
2399.875000 -30.5 14.5 -16.0 | PASS
2399.925000 -30.8 14.7 -16.0 | PASS
2399.775000 -31.5 15.5 -16.0 | PASS
2399.625000 -32.2 16.2 -16.0 | PASS
2399.675000 -32.2 16.2 -16.0 | PASS
2399.575000 -32.4 16.4 -16.0 | PASS
2399.475000 -32.7 16.7 -16.0 | PASS
2399.725000 -32.7 16.7 -16.0 | PASS
2399.525000 -32.8 16.8 -16.0 | PASS
2399.125000 -32.8 16.8 -16.0 | PASS
2399.225000 -32.9 16.9 -16.0 | PASS
2399.425000 -32.9 16.9 -16.0 | PASS
2399.075000 -33.0 16.9 -16.0 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

2440 2460 2483.5

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.46 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.750000 0.500000 2428.125000 2445.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 3.1 | PASS
10T
0T MMMMW

£ -10T

v}

©

£

9

3

17.750 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.49 dB 0.50 dB

Page 291 of 706



Engineering Test Report No. 2100222-01 Rev. A

Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

Frequency in MHz

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 24.9 30.0 | PASS
50T
40T
£
o
©
£
2
et
0 t t t t t t
2407 2420 2430
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.750 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.50 dB

2440

Page 292 of 706



Engineering Test Report No. 2100222-01 Rev. A

Tlite

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2438.825000 3.113 8.0 | PASS
10T

Level in dBm

2440

Frequency in MHz

2422 2425 2430 2435
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.38 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.750000 0.500000 2463.125000 2480.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.1 | PASS
-10T
B MWWW
e 1
8 .30
£ 4
°©
% -407
_l -
-501
E 17.750 MHz
-60T
t t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.18 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 10.4 30.0 | PASS

35T
30T
€ 20T
m 1
©
= 101
S
3
0_
-107
} } } } } } } } } } } —
2442 2450 2460 2470 2480 2490
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.750 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.35dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2474.825000 | -11.773 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.48 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 2463.150000 2480.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

“f ey

-201

Level in dBm
W
<

17.700 MHz

2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz

Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 27 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25 dB 0.30 dB

Page 298 of 706



Engineering Test Report No. 2100222-01 Rev. A

802.11n, MCS5

Page 299 of 706



Engineering Test Report No. 2100222-01 Rev. A

Hlite

Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.750000 0.500000 2403.125000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.3 | PASS
5__
ot WMWWWWWMMMW,
S
v}
©
£
2
3
17.750 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.47 dB 0.50 dB
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Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.0 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.750 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19 dB 0.50 dB
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A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2405.725000 2.483 8.0 | PASS

2415

Frequency in MHz

10T
0_
& 101
© -
£
0 -207
K] i
-301
-401
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.29 dB 0.50 dB

Page 302 of 706



I ! Engineering Test Report No. 2100222-01 Rev. A
a b B

dlite
Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.28 dB 0.30 dB
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Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2405.725000 31
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.775000 -30.2 13.2 -16.9 | PASS
2399.725000 -30.2 13.2 -16.9 | PASS
2399.975000 -31.1 14.2 -16.9 | PASS
2399.475000 -31.3 14.3 -16.9 | PASS
2399.675000 -31.3 14.4 -16.9 | PASS
2399.425000 -31.4 14.5 -16.9 | PASS
2399.825000 -31.6 14.6 -16.9 | PASS
2399.525000 -31.7 14.7 -16.9 | PASS
2399.925000 -31.9 15.0 -16.9 | PASS
2399.575000 -32.2 15.3 -16.9 | PASS
2399.875000 -32.6 15.7 -16.9 | PASS
2399.375000 -32.8 15.9 -16.9 | PASS
2399.625000 -33.1 16.1 -16.9 | PASS
2399.225000 -33.4 16.4 -16.9 | PASS
2399.175000 -33.4 16.5 -16.9 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.800000 0.500000 2428.125000 2445.925000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.8 | PASS
5__
ot MMMWWW
-10T
e i
3 -201
£ 4
°©
% -307
_l -
-407
i 17.800 MHz
-50T
t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.41 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 23.7 30.0 | PASS
50T
40T
£
m
©
£
<
3
0 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.50 dB
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A

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

2440

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2439.825000 1.785 8.0 | PASS
10T
0_
& -101
©
£ i
§ -207
Q J
-
-301
-40
} } } } } }
2422 2425 2430 2435
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.21 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.800000 0.500000 2463.125000 2480.925000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.7 | PASS

i WWWM

Level in dBm

17.800 MHz

2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz

-601

Bandwidth
Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 10.1 30.0 | PASS

35T
30T
€ 20T
m 1
©
= 101
e
3
0_
-101
} } } } } }
2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.45 dB 0.50 dB

2480
Frequency in MHz
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Hlite

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2474.825000 | -12.076 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.28 dB 0.50 dB
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d

Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 2463.150000 2480.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
-10T W\/Wm’\/\f\/‘wv/\’\»—\h\‘
-201
= J
v}
© .30
B -
3
— 401
-501 17.700 MHz
t t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 29 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.30 dB
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802.11n, MCS6
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.800000 0.500000 2403.075000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.4 | PASS
5__
0T WMWWWW““W
S
v}
©
£
2
3
17.800 MHz
t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 24 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.32dB 0.50 dB

Page 315 of 706



Engineering Test Report No. 2100222-01 Rev. A

Hlite

Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.9 30.0 | PASS

Level in dBm

0 t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.375000 | 2.439 8.0 | PASS

Level in dBm

2415

Frequency in MHz

2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.44 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Engineering Test Report No. 2100222-01 Rev. A

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2413.825000 3.4
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.425000 -29.5 12.8 -16.6 | PASS
2399.475000 -30.1 135 -16.6 | PASS
2399.375000 -30.1 13.5 -16.6 | PASS

2399.175000 -30.4 13.8 -16.6 | PASS
2399.225000 -30.7 14.1 -16.6 | PASS
2399.125000 -30.7 14.1 -16.6 | PASS
2399.975000 -31.4 14.8 -16.6 | PASS
2399.825000 -31.8 15.2 -16.6 | PASS
2399.875000 -31.8 15.2 -16.6 | PASS
2398.525000 -32.1 15.5 -16.6 | PASS
2399.925000 -32.3 15.7 -16.6 | PASS
2398.575000 -32.3 15.7 -16.6 | PASS
2399.525000 -32.3 15.7 -16.6 | PASS
2399.575000 -32.4 15.8 -16.6 | PASS
2399.725000 -32.4 15.8 -16.6 | PASS

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.43 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.45 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.800000 0.500000 2428.075000 2445.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.0 | PASS
5__
0T WJWMW«WVWWMW
-10T
e i
3 201
£ 4
°©
% -307
_l -
-407
i 17.800 MHz
-50T
t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.35dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 24.0 30.0 | PASS
50T
40T
£
m
©
£
<
3
0 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.800 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

2440

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2438.875000 2.012 8.0 | PASS
10T
0_
& -101
©
£ i
§ -207
Q J
-
-301
-401
} } } } } }
2422 2425 2430 2435
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.36 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
S
v}
©
£
2
3
17.700 MHz
t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.750000 0.500000 - 2463.125000 2480.875000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2472.000000 -11.6 | PASS
-10T
i WW\WWWWV\WM
e J
T -301
£ 4
°©
% -407
_j -
-501
g 17.750 MHz
-60T
t t t t t t t t t t t t t t i
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.43 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 1.7 30.0 | PASS

35T

30T

€ 20T

m 1
©
£
°©
>
Q
-

-10T

} } } } } } } } } } } —
2442 2450 2460 2470 2480 2490 2502
Frequency in MHz
Connector 1 X Peak Connector 1

Peak Power 1

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.750 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
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Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2473.875000 | -11.696 8.0 | PASS
10
0__

Level in dBm

2475

Frequency in MHz

PSD

2457 2460 2465 2470
Limit Sum Level L 2

PSD Connector 1
Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.36 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 -—- 2463.150000 2480.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2472.000000 | PASS
-10T NWV\M\//\/WM
-201
= J
3
c -301
B -
3
— 401
-50 17.700 MHz
t t t t t t t t t t t t t t
2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 25/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.850000 0.500000 2403.075000 2420.925000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 2.3 | PASS
5__
0__
S
v}
©
£
9
3
17.850 MHZ
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.33dB 0.50 dB
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Hlite

Peak output power (Sweep) (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2412.000000 24.4 30.0 | PASS

Level in dBm

0 } } } } } } } } } } } —
2382 2390 2400 2410 2420 2430
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.850 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.50 dB
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A

Peak Power Spectral Density (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.375000 2.295 8.0 | PASS

2415

Frequency in MHz

10T
0_
& 101
© -
£
0 -207
K] i
-301
-401
} } } } }
2397 2400 2405 2410
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.36 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.700000 2403.150000 2420.850000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2412.000000 | PASS
10T
S
v}
©
£
2
3
17.700 MHz
t t t t t t t t t t t t t t t i
2392 2395 2400 2405 2410 2415 2420 2425 24302432
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 29 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.30 dB
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Band Edge low (2412 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Inband Peak

Frequency Level

(MHz) (dBm)

2413.225000 3.2

Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

2399.775000 -31.4 14.6 -16.8 | PASS
2399.725000 -31.5 14.7 -16.8 | PASS
2399.975000 -31.6 14.7 -16.8 | PASS
2399.825000 -31.7 14.9 -16.8 | PASS
2399.875000 -31.9 15.1 -16.8 | PASS
2399.925000 -32.7 15.8 -16.8 | PASS
2399.675000 -32.9 16.0 -16.8 | PASS
2399.525000 -33.0 16.1 -16.8 | PASS
2399.575000 -33.1 16.3 -16.8 | PASS
2399.475000 -33.3 16.5 -16.8 | PASS
2399.425000 -33.9 171 -16.8 | PASS
2399.625000 -33.9 171 -16.8 | PASS
2399.175000 -34.0 17.2 -16.8 | PASS
2399.125000 -34.2 17.4 -16.8 | PASS
2398.925000 -34.2 17.4 -16.8 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.30 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.850000 0.500000 2428.075000 2445.925000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.7 | PASS
5__
0T MWMWWM‘VMW
-10T
e i
3 -201
£ 4
°©
% -307
_l -
-407
i 17.850 MHz
-50T
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 23.6 30.0 | PASS
50T
40T
£
m
©
£
<
3
0 } } } } } } } } } } } —
2407 2420 2430 2440 2450 2460
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.850 MHz
VBW 80.000 MHz >=60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.32dB 0.50 dB
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A

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

2440

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2439.425000 1.638 8.0 | PASS
10T
0_
& -101
©
£ i
?>) -201
o i
-
-301
-401
} } } } } }
2422 2425 2430 2435
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.24 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.700000 2428.150000 2445.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T

£

o

©

£

9

3

17.700 MHz
t t t t t t t t t t t t t t t t i
2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.850000 0.500000 2463.075000 2480.925000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)

2472.000000 -11.9 | PASS

ol e

Level in dBm

17.850 MHz

2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz

-601

Bandwidth
Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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Peak output power (Sweep) (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2472.000000 10.6 30.0 | PASS

2480

Frequency in MHz

35T
30T
€ 20T
m 1
©
= 101
e
3
0_
-101
} } } } } }
2442 2450 2460 2470
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.50200 GHz 2.50200 GHz
Span 60.000 MHz 60.000 MHz
RBW 20.000 MHz >=17.850 MHz
VBW 80.000 MHz >= 60.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.50 dB
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Hlite

Peak Power Spectral Density (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2472.000000 2473.225000 | -11.913 8.0 | PASS

Level in dBm

2475

Frequency in MHz

2457 2460 2465 2470
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.45700 GHz 2.45700 GHz
Stop Frequency 2.48700 GHz 2.48700 GHz
Span 30.000 MHz 30.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.040 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.39 dB 0.50 dB
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Llite

Occupied Channel Bandwidth 99% (2472 MHz; 15.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2472.000000 17.700000 2463.150000 2480.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2472.000000 | PASS

e

-201

Level in dBm
Iy
<

17.700 MHz

2452 2455 2460 2465 2470 2475 2480 2485 24902492
Frequency in MHz

Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 22 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz)
2422.000000 36.400000 0.500000 2403.775000 2440.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 21 | PASS
5__
0__
S
v}
©
£
©
>
o
-
36.400 MHz
-40T
t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.50 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 26.6 30.0 | PASS

Level in dBm

2440

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.35dB 0.50 dB
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Tlite

Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2414.225000 2.466 8.0 | PASS

Level in dBm

2430

Frequency in MHz

2392 2400 2410 2420
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.50 dB 0.50 dB
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Llite

Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 2403.875000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

36.250 MHz

P T P

2430

Frequency in MHz

20T
10T

£

o

©

£

9

3

t t t t t t t
2382 2390 2400 2410 2420
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13 dB 0.30 dB

2440

2450
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Tlite

Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2425.475000 3.3
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2397.825000 -23.2 6.5 -16.7 | PASS
2397.875000 -23.2 6.5 -16.7 | PASS
2397.925000 -23.4 6.7 -16.7 | PASS
2397.775000 -23.7 71 -16.7 | PASS
2398.475000 -23.8 7.2 -16.7 | PASS
2397.975000 -23.9 7.2 -16.7 | PASS
2397.725000 -24.0 7.3 -16.7 | PASS
2398.525000 -24.0 7.4 -16.7 | PASS
2393.475000 -24.2 7.5 -16.7 | PASS
2398.575000 -24.2 7.5 -16.7 | PASS
2393.425000 -24.2 7.6 -16.7 | PASS
2393.525000 -24.2 7.6 -16.7 | PASS
2397.675000 -24.3 7.6 -16.7 | PASS
2398.425000 -24.4 7.7 -16.7 | PASS
2397.475000 -24.6 7.9 -16.7 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

2440

Fail
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Hlite

Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 31/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.39 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.38 dB 0.50 dB
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dlite
Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.400000 0.500000 2418.775000 2455.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.6 | PASS
10T
0__
& 1ok
o] -10
£ 4
F>J
o -20T
30 36.400 MHz
t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.40 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.9 30.0 | PASS
451
40T

Level in dBm

2440
Frequency in MHz

2377 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Tlite

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2432.825000 2.168 8.0 | PASS

1571
10T

Level in dBm

2440

2460 2467

Frequency in MHz

2407 2420 2430
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.40 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.500000 2418.875000 2455.375000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
20T
107 W\/«V\/J\/\f\/\/\/\\
S
v}
©
£
9
3
36.500 MHz
t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.30 dB
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dlite
Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.400000 0.500000 2433.775000 2470.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 2.3 | PASS
10T
0__

£

o

©

£

9

3

36.400 MHz
t t t t t t t t t t t t t t t
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 32/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.31dB 0.50 dB
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Hlite

Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 26.8 30.0 | PASS

Level in dBm

Peak Power 1

Connector 1 X

2440

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.32dB 0.50 dB

2460
Frequency in MHz
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—
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2455.475000 2.258 8.0 | PASS

Level in dBm

2460

Frequency in MHz

2422 2430 2440 2450
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 25 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.23 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.250000 2433.875000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

20T
10T r/\/\v\lwﬂ\,\/"v\ﬁ/\w\/\'\

S

v}

©

£

2

3

36.250 MHz
t t t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 15 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.450000 0.500000 2403.775000 2440.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 1.5 | PASS
5__
O__
-10T
S
m -
©
= 207
g
3 J
-301
. 36.450 MHz
-401
t t t t t t t t t t t t t t t
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.41dB 0.50 dB
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Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 26.5 30.0 | PASS

Level in dBm

2440

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2425.725000 1.360 8.0 | PASS

Level in dBm

2392 2400 2410 2420 2430 2440 2452
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.33 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 2403.875000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

151
T ’/‘/M/\/\'\N\/vvwvv\,\
0_
£
m -
©
= 107
g
3 i
-201
i 36.250 MHz
-30T
t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 30 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2429.725000 2.8
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2397.625000 -28.8 11.5 -17.2 | PASS
2397.575000 -29.0 11.8 -17.2 | PASS
2398.875000 -29.2 12.0 -17.2 | PASS
2397.925000 -29.3 12.1 -17.2 | PASS
2399.175000 -29.5 12.3 -17.2 | PASS
2397.975000 -29.6 12.4 -17.2 | PASS
2397.675000 -29.9 12.7 -17.2 | PASS
2397.875000 -29.9 12.7 -17.2 | PASS
2399.125000 -30.0 12.8 -17.2 | PASS
2398.825000 -30.1 12.8 -17.2 | PASS
2398.925000 -30.1 12.8 -17.2 | PASS
2394.775000 -30.1 12.8 -17.2 | PASS
2396.325000 -30.1 12.9 -17.2 | PASS
2399.475000 -30.1 12.9 -17.2 | PASS
2399.775000 -30.1 12.9 -17.2 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420 2440 2460 2483.5
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.28 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.350000 0.500000 2418.875000 2455.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 21 | PASS
5__
0__
S
v}
©
£
2
3
36.350 MHz
t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 26 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.47 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.5 30.0 | PASS
451
40T

Level in dBm

2440
Frequency in MHz

2377 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.350 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.37 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2444.725000 2.123 8.0 | PASS
10T

Level in dBm

2440 2450 2460 2467

2407 2420 2430
Frequency in MHz
Limt ——— Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.44 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.81

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.250000 2418.875000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)

2437.000000 | PASS

20T

10T /A—\A/V‘/\/\_/\'\/\/\JJ\/\/\/\WVW\
S
v}
©
k=
©
>
[
-

36.250 MHz
} } } } } } } } } } } } —

2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 26 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.400000 0.500000 2433.825000 2470.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 1.2 | PASS
5__
O__
-10T
S
v}
©
£
9
3
36400 MHZ
— t t t t t t t t t t t t t t
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 26.3 30.0 | PASS
40T

Level in dBm

2392 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.50 dB
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2459.725000 1.093 8.0 | PASS

Level in dBm

2422 2430 2440 2450 2460 2470 2482
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.47 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 35.750000 2434.125000 2469.875000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2452.000000 | PASS
1571
0T MVMV\/\/N\/\/\/WM
0_
S
m -
©
= 107
g
3 J
-201
1 35.750 MHZ
-307
t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 26 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.450000 0.500000 2403.775000 2440.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 1.4 | PASS
5__
0__
S
v}
©
£
2
3
36450 MHz
-40T
t t t t t t t t t t t t t t t
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 28 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 26.5 30.0 | PASS

Level in dBm

2440

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.50 dB
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2428.225000 1.412 8.0 | PASS

Level in dBm

2430

Frequency in MHz

2392 2400 2410 2420
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.28 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.000000 2404.125000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

36.000 MHz]

e

2430

Frequency in MHz

151
10T
0_
£
m -
©
= 107
g
3 i
-201
-30T
t t t t t t t
2382 2390 2400 2410 2420
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 28 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25 dB 0.30 dB

2440

2450
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2418.825000 24
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2398.225000 -26.2 8.6 -17.6 | PASS
2398.275000 -26.4 8.9 -17.6 | PASS
2398.175000 -27.1 9.5 -17.6 | PASS
2396.675000 -27.3 9.7 -17.6 | PASS
2396.725000 -27.7 10.1 -17.6 | PASS
2396.625000 -27.8 10.2 -17.6 | PASS
2398.325000 -27.8 10.2 -17.6 | PASS
2396.975000 -28.7 11.2 -17.6 | PASS
2399.225000 -28.8 11.2 -17.6 | PASS
2396.925000 -28.8 11.2 -17.6 | PASS
2397.025000 -28.9 11.3 -17.6 | PASS
2398.875000 -28.9 1.4 -17.6 | PASS
2398.925000 -28.9 11.4 -17.6 | PASS
2397.875000 -29.1 11.5 -17.6 | PASS
2397.825000 -29.1 11.6 -17.6 | PASS

Level in dBm

2310 2320 2340

Limit

2360

Sum Level

2380 2400 2420 2440 2460 2483.5

X

Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 34/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.450000 0.500000 2418.775000 2455.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.3 | PASS
5__
0__
S
v}
©
£
2
3
36.450 MHZ
t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.4 30.0 | PASS
40T

Level in dBm

2377 2400 2420 2440
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2443.525000 1.459 8.0 | PASS
10T

Level in dBm

2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.35dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.000000 2419.125000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

s/

36.000 MHz

Frequency in MHz

2440

DUT Frequency Result
(MHz)
2437.000000 | PASS
151
10T

£

o

©

£

9

3

t t t t t t t
2397 2410 2420 2430
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 27 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.30 dB

2450

2460

2470 2477
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A

Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.450000 0.500000 2433.775000 2470.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 0.9 | PASS
5__
O__
-10T
S
v}
©
£
9
3
36450 MHZ
— t t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 26.0 30.0 | PASS
40T

Level in dBm

2392 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.27 dB 0.50 dB
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2458.525000 0.815 8.0 | PASS

Level in dBm

2460

Frequency in MHz

2422 2430 2440 2450
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.42 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.000000 2434.125000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

151
°T W\/ﬂw"\«w\

£

o

©

£

9

3

36.000 MHz
t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 31/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.450000 0.500000 2403.825000 2440.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 1.2 | PASS
5__
0__
S
v}
©
£
2
3
36.450 MHz
t t t t t t t t t t t t t t t
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.31dB 0.50 dB
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Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 26.1 30.0 | PASS

Level in dBm

2440 2460 2482

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11 dB 0.50 dB
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2427.925000 1.224 8.0 | PASS

Level in dBm

2392 2400 2410 2420 2430 2440 2452
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.37 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.000000 2404.125000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

151
107 /\/\J’M\'J\/\M/\NM/\’\

£

o

©

£

9

3

36.000 MHz
t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30 dB
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2435.425000 21
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2398.575000 -28.1 10.2 -17.9 | PASS
2398.525000 -28.5 10.5 -17.9 | PASS
2397.875000 -28.7 10.8 -17.9 | PASS
2398.625000 -28.7 10.8 -17.9 | PASS
2397.925000 -28.8 10.9 -17.9 | PASS
2398.225000 -30.2 12.2 -17.9 | PASS
2399.175000 -30.2 12.3 -17.9 | PASS
2397.825000 -30.3 123 -17.9 | PASS
2398.175000 -30.3 12.4 -17.9 | PASS
2398.825000 -30.4 12.5 -17.9 | PASS
2399.225000 -30.6 12.6 -17.9 | PASS
2398.875000 -30.7 12.8 -17.9 | PASS
2399.125000 -31.0 13.1 -17.9 | PASS
2397.275000 -31.2 13.2 -17.9 | PASS
2397.975000 -31.3 13.4 -17.9 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 33/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.81

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.450000 0.500000 2418.825000 2455.275000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.2 | PASS
5__
0__
S
v}
©
£
2
3
36450 MHz
} } } } } } } } } } } } } } —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 27 /| max. 150 max. 150
Stable 515 5
Max Stable Difference 0.14 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.2 30.0 | PASS
40T

Level in dBm

Frequency in MHz

2377 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

2467

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2441.675000 1.161 8.0 | PASS
10T
0__
c 1
D 101
k= 1
°
& -20T
-
-30T
[
I } } } } } } } } —
2407 2420 2430 2440 2450 2460
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 20.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.39 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.250000 2418.875000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

A pr eV oAt

36.250 MHz

Frequency in MHz

2440

151
10T
£
o
©
£
9
3
t t t t t t t
2397 2410 2420 2430
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.30 dB

2450

2460

2470 2477
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A

Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.400000 0.500000 2433.825000 2470.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 0.9 | PASS
5__
0__
-10T
= 1
v}
©
£
9
3
36400 MHz
— t t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.39dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 25.9 30.0 | PASS

Level in dBm

2392 2400

Peak Power 1

Connector 1 X

2440

Frequency in MHz

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.31dB 0.50 dB
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2461.675000 0.888 8.0 | PASS

Level in dBm

2460 2470 2482

Frequency in MHz

2422 2430 2440 2450
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.41 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.000000 2434.125000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

36.000 MHz]

AN p Ay

2460

Frequency in MHz

151
10T

£

o

©

£

9

3

t t t t t t t
2412 2420 2430 2440 2450
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 22 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB

2470

2480
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i ite
Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.450000 0.500000 2403.775000 2440.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 1.6 | PASS
5__
0__
S
v}
©
£
2
3
36450 MHz
t t t t t t t t t t t t t t t
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 33 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.41dB 0.50 dB
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Hlite

Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 26.4 30.0 | PASS

Level in dBm

2440 2460

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29 dB 0.50 dB
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2424.775000 1.149 8.0 | PASS

Level in dBm

2430

Frequency in MHz

-40T
} } } } }
2392 2400 2410 2420
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.46 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 2403.875000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

151
T MM
0_
£
m -
©
= 107
g
3 i
-201
b 36.250 MHz
-30
t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2424.775000 21
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.775000 -31.7 13.8 -17.9 | PASS
2396.325000 -31.8 13.9 -17.9 | PASS
2399.825000 -31.9 14.0 -17.9 | PASS
2399.475000 -31.9 14.0 -17.9 | PASS
2396.375000 -32.0 14.1 -17.9 | PASS
2399.525000 -32.0 14.1 -17.9 | PASS
2399.175000 -32.1 14.2 -17.9 | PASS
2397.275000 -32.3 14.4 -17.9 | PASS
2399.125000 -32.4 14.5 -17.9 | PASS
2398.275000 -32.4 14.5 -17.9 | PASS
2396.275000 -32.4 14.5 -17.9 | PASS
2397.325000 -32.5 14.6 -17.9 | PASS
2393.575000 -32.5 14.6 -17.9 | PASS
2398.225000 -32.6 14.7 -17.9 | PASS
2398.325000 -32.6 14.7 -17.9 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 35/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.30 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.33 dB 0.50 dB
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i ite
Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.500000 0.500000 2418.725000 2455.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.0 | PASS
5__
0__
-10T
= 1
v}
©
£
2
3
36500 MHZ
t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.29 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 26.3 30.0 | PASS
40T

Level in dBm

Frequency in MHz

2377 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.500 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2439.775000 1.167 8.0 | PASS
10T

Level in dBm

2440

2460 2467

Frequency in MHz

2407 2420 2430
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.35dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.000000 2419.125000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

W\f’m\ﬁ

36.000 MHz

Frequency in MHz

2440

DUT Frequency Result
(MHz)
2437.000000 | PASS
151
10T

£

o

©

£

9

3

t t t t t t t
2397 2410 2420 2430
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 27 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30 dB

2450

2460

2470 2477
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Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.500000 0.500000 2433.725000 2470.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 1.2 | PASS
5__
0__
-10T
I 1
m
©
£
<
3
36.500 MHz
} } } } } } } } } }
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.35dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 25.6 30.0 | PASS

Level in dBm

2392 2400

Peak Power 1

Connector 1 X

2440

Frequency in MHz

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.500 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.50 dB
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Tlite

Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2454.775000 1.477 8.0 | PASS

Level in dBm

2460

Frequency in MHz

2422 2430 2440 2450
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 | max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.26 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.000000 2434.125000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

151
10T W\fm/\/\'w\w\/‘\

£

o

©

£

9

3

36.000 MHz
t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 25 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.23 dB 0.30 dB
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A

Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.350000 0.500000 2403.825000 2440.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 1.7 | PASS
5__
0__
-10T
S
v}
©
£
2
3
36.350 MHZ
— t t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21 dB 0.50 dB
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Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 25.4 30.0 | PASS

Level in dBm

2440 2460 2482

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.350 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2421.025000 1.406 8.0 | PASS

Level in dBm

2430

Frequency in MHz

2392 2400 2410 2420
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.48 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 2403.875000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

151
10T
1 /\/\/\_/\"/\'\"N\/\/—JW\—MM

£

o

©

£

9

3

36.250 MHz
t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 28 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30 dB
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2421.025000 21
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.775000 -32.1 14.2 -17.9 | PASS
2399.825000 -32.1 14.3 -17.9 | PASS
2394.475000 -32.2 14.3 -17.9 | PASS
2394.425000 -32.7 14.8 -17.9 | PASS
2396.725000 -32.8 15.0 -17.9 | PASS
2396.675000 -32.8 15.0 -17.9 | PASS
2399.175000 -33.0 15.1 -17.9 | PASS
2399.225000 -33.0 15.1 -17.9 | PASS
2397.575000 -33.1 15.2 -17.9 | PASS
2399.725000 -33.1 15.2 -17.9 | PASS
2397.625000 -33.1 15.3 -17.9 | PASS
2397.875000 -33.2 15.3 -17.9 | PASS
2394.525000 -33.2 15.4 -17.9 | PASS
2397.925000 -33.3 15.4 -17.9 | PASS
2397.225000 -33.4 15.5 -17.9 | PASS
5__
O_

-101

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 33 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.30 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 17 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.400000 0.500000 2418.775000 2455.175000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.0 | PASS
5__
0__
S
v}
©
£
9
3
36400 MHZ
t t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 16 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.42 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 25.9 30.0 | PASS
40T

Level in dBm

Frequency in MHz

2377 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.33 dB 0.50 dB
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Tlite

Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2436.025000 0.915 8.0 | PASS
10T

Level in dBm

2440

2460 2467

Frequency in MHz

2407 2420 2430
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.35dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.250000 2418.875000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS
10T
1 /\/\1\_/«‘/\’\’\’\’V\/\/ﬁ’\J\'\+/“/\'\/\—\M

£

o

©

£

9

3

36.250 MHz
t t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 31/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.400000 0.500000 2433.775000 2470.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 1.3 | PASS
5__
0__
-10T
£
o
©
£
9
3
36.400 MHz
— t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 23 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.49 dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 25.0 30.0 | PASS

Level in dBm

-10T
} } } } } } } } } } } H
2392 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz
Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.400 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.50 dB
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2451.025000 1.274 8.0 | PASS

Level in dBm

2422 2430 2440 2450 2460 2470 2482
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.44 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.250000 2433.875000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

36.250 MHz

SR N

2460

Frequency in MHz

151
10T
0__
£
o
©
£
9
3
t t t t t t t
2412 2420 2430 2440 2450
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 22 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17 dB 0.30 dB

2470

2480
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Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.350000 0.500000 2403.875000 2440.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 0.8 | PASS
5__
0__
S
v}
©
£
2
3
36.350 MHz
-50T
t t t t t t t t t t t t t t t
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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Hlite

Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 25.4 30.0 | PASS

Level in dBm

2440 2460 2482

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.350 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.50 dB
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2427.925000 1.156 8.0 | PASS

Level in dBm

2430

Frequency in MHz

2392 2400 2410 2420
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.47 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.000000 2403.875000 2439.875000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2422.000000 | PASS
1571
o1 /\N_(JWVW‘M\/./M
S
v}
©
£
9
3
36.000 MHZ
t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2427.925000 1.7
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2397.625000 -34.7 16.5 -18.3 | PASS
2397.575000 -34.8 16.5 -18.3 | PASS
2399.175000 -34.8 16.6 -18.3 | PASS
2399.125000 -35.4 171 -18.3 | PASS
2396.025000 -35.4 171 -18.3 | PASS
2399.225000 -35.5 17.2 -18.3 | PASS
2395.975000 -35.5 17.3 -18.3 | PASS
2394.475000 -35.6 17.4 -18.3 | PASS
2394.525000 -35.7 17.4 -18.3 | PASS
2397.525000 -35.7 17.4 -18.3 | PASS
2397.675000 -35.8 17.5 -18.3 | PASS
2399.525000 -35.8 17.6 -18.3 | PASS
2399.575000 -35.8 17.6 -18.3 | PASS
2398.875000 -36.0 17.7 -18.3 | PASS
2396.725000 -36.0 17.7 -18.3 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 44 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

6 dB Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.100000 0.500000 2419.075000 2455.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 0.7 | PASS
5__
0__
S
v}
©
£
2
3
36.100 MHZ
t t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 25/ max. 150 max. 150
Stable 515 5
Max Stable Difference 0.21 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 25.6 30.0 | PASS

Level in dBm

-10T
} } } } } } } } } i
2377 2400 2420 2440 2460
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.100 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.34 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) | Max
(dBm)
2437.000000 2442.925000 | 0.820 8.0 | PASS
10T

Level in dBm

2440

Frequency in MHz

2407 2420 2430
Limt ——— Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.37 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.000000 2418.875000 2454.875000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2437.000000 | PASS
1571
7 WW
0_

S

v}

©

£

2

3

36.000 MHz
t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 32 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.100000 0.500000 2434.075000 2470.175000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 0.6 | PASS
5__
0__
S
v}
©
£
2
3
36.100 MHZ
-50T
t t t t t t t t t t t t t t t
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 24 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 24.8 30.0 | PASS

Level in dBm

-107

2392 2400

Peak Power 1

Connector 1 X

2440
Frequency in MHz

Peak Connector 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.100 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.36 dB 0.50 dB

2460
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2457.925000 0.660 8.0 | PASS

Level in dBm

2460

Frequency in MHz

2422 2430 2440 2450
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.38 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.000000 2433.875000 2469.875000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2452.000000 | PASS
1571
o7 WW
0_
S
v}
©
£
9
3
36.000 MHZ
t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 24 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.30 dB

Page 448 of 706



Engineering Test Report No. 2100222-01 Rev. A

Tlite

Band Edge high (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2452.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2457.925000 1.4
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2486.275000 -37.5 18.9 -18.6 | PASS
2486.325000 -38.5 19.9 -18.6 | PASS
2484.225000 -38.5 19.9 -18.6 | PASS
2484.275000 -38.6 20.0 -18.6 | PASS
2486.675000 -38.7 201 -18.6 | PASS
2483.525000 -38.8 20.2 -18.6 | PASS
2486.725000 -38.9 20.3 -18.6 | PASS
2484.475000 -38.9 20.3 -18.6 | PASS
2484.175000 -39.0 20.4 -18.6 | PASS
2486.225000 -39.2 20.6 -18.6 | PASS
2484.425000 -39.2 20.6 -18.6 | PASS
2485.375000 -39.3 20.7 -18.6 | PASS
2485.425000 -39.4 20.8 -18.6 | PASS
2488.825000 -39.6 21.0 -18.6 | PASS
2484.525000 -39.7 211 -18.6 | PASS

Level in dBm

Limit

Sum Level

2440 2460
Frequency in MHz

X

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.26 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.48350 GHz 2.48350 GHz
Stop Frequency 2.50000 GHz 2.50000 GHz
Span 16.500 MHz 16.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 330 ~ 330
Sweeptime 1.010 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.450000 0.500000 2403.775000 2440.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 0.2 | PASS
5__
0__
S
v}
©
£
2
3
36.450 MHz
-50T
t t t t t t t t t t t t t t t
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 29 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37dB 0.50 dB
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Peak output power (Sweep) (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2422.000000 25.5 30.0 | PASS

Level in dBm

2440

Frequency in MHz

2362 2380 2400 2420
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.36200 GHz 2.36200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB

Page 453 of 706



Engineering Test Report No. 2100222-01 Rev. A
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Peak Power Spectral Density (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2426.025000 | 0.534 8.0 | PASS

Level in dBm

2392 2400 2410 2420 2430 2440 2452
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.22 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.250000 2403.875000 2440.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

10T
N /—W\/\N\M‘

£

o

©

£

9

3

36.250 MHz
t t t t t t t t t t t t t t t —
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 27 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30 dB
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Band Edge low (2422 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2424.775000 0.9
Measurements
Frequency Level Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.975000 -38.1 19.0 -19.1 | PASS
2395.125000 -38.5 19.4 -19.1 | PASS
2394.775000 -38.7 19.6 -19.1 | PASS
2399.775000 -38.8 19.7 -19.1 | PASS
2399.425000 -38.9 19.8 -19.1 | PASS
2399.725000 -38.9 19.8 -19.1 | PASS
2398.525000 -38.9 19.8 -19.1 | PASS
2394.825000 -38.9 19.8 -19.1 | PASS
2395.075000 -38.9 19.8 -19.1 | PASS
2398.325000 -39.0 19.9 -19.1 | PASS
2398.475000 -39.0 19.9 -19.1 | PASS
2399.475000 -39.0 19.9 -19.1 | PASS
2396.375000 -39.1 20.0 -19.1 | PASS
2399.575000 -39.1 20.0 -19.1 | PASS
2398.275000 -39.2 20.1 -19.1 | PASS

Level in dBm

2310 2320

Limit

2340

2360

Sum Level

2380

X

2400 2420
Frequency in MHz

2440 2460 2483.5

Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 35/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 30.000 dBm 20.000 dBm
Attenuation 45.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.44 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.450000 0.500000 2418.775000 2455.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 0.2 | PASS
5__
0__
-10T
e 1
v}
©
£
3
>
O
-
36.450 MHz
t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 23 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
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Peak output power (Sweep) (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2437.000000 251 30.0 | PASS

Level in dBm

2377 2400 2420 2440 2460 2480 2497
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.37700 GHz 2.37700 GHz
Stop Frequency 2.49700 GHz 2.49700 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.22 dB 0.50 dB
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Peak Power Spectral Density (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2441.025000 0.311 8.0 | PASS
10T

Level in dBm

2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.31dB 0.50 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

Engineering Test Report No. 2100222-01 Rev. A

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.250000 2418.875000 2455.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

10T
Nl /\M,_W—’\IM\[-/\’“’\M——/W\

£

o

©

£

9

3

36.250 MHz
t t t t t t t t t t t t t t t —
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.450000 0.500000 2433.775000 2470.225000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 0.2 | PASS
5__
0__
S
v}
©
£
2
3
36.450 MHz
t t t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 22 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.31dB 0.50 dB
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Peak output power (Sweep) (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2452.000000 24.7 30.0 | PASS

Level in dBm

-10T
} } } } } } } } } } H
2392 2400 2420 2440 2460 2480 2500 2512
Frequency in MHz
Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.51200 GHz 2.51200 GHz
Span 120.000 MHz 120.000 MHz
RBW 40.000 MHz >= 36.450 MHz
VBW 80.000 MHz >=120.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.31dB 0.50 dB
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Peak Power Spectral Density (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2456.025000 0.241 8.0 | PASS

Level in dBm

2460

Frequency in MHz

2422 2430 2440 2450
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1200 ~1200
Sweeptime 1.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 19 / max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.35dB 0.50 dB
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Occupied Channel Bandwidth 99% (2452 MHz; 15.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.250000 2433.875000 2470.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

151
10T
N W\M\[‘“M

£

o

©

£

9

3

36250 MHz
t t t t t t t t t t t t t —
2412 2420 2430 2440 2450 2460 2470 2480
Frequency in MHz
Bandwidth

Measurement

Setting Instrument Target Value

Value

Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 26 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.15dB 0.30 dB
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Bluetooth, 1MHz, Power = Hex 14
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Minimum Emission Bandwidth 6 dB (2402 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.831684 0.500000 2401.564356 2402.396040
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 13.1 | PASS
20T
S
v}
©
£
2
3
831.684 kHz
t t t t t t t t t t t t t t i
2400 2400.5 2401 2401.5 2402 2402.5 2403 2403.5 2404
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 41.830 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.38 dB 0.50 dB
Page 467 of 706




I ! Engineering Test Report No. 2100222-01 Rev. A
a b B

flite
Peak output power (Sweep) (2402 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 14.9 30.0 | PASS
40T
30T
c 1
S 20T
£ 1
3
d 10T
-
O__
t t t t t t t t t t t i
2400.5 2401 2401.5 2402 2402.5 2403 2403.5

Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >= 831.685 kHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~101
Sweeptime 4.210 pys AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.08 dB 0.50 dB

Page 468 of 706



Engineering Test Report No. 2100222-01 Rev. A

Tlite

Peak Power Spectral Density (2402 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2401.992500 5.203 8.0 | PASS

£

m

©

£

<

3

} } } } } } } } } } i
2400.5 2401 2401.5 2402 2402.5 2403 2403.5
Frequency in MHz
Limit Sum Level L 2 PSD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.07 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2402 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.020000 2401.495000 2402.515000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

1.020 MHz|

2402

151
10T
0__
% -107
5 i
= 207
)
: i
-1 -307
-407
-50T
t t t t t t t
2400 2400.5 2401 2401.5
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01 dB 0.30 dB

2402.5
Frequency in MHz

2403

2403.5

2404
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Band Edge low (2402 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI

C63.10-2013
Result
DUT Frequency Result
(MHz)
2402.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
2401.975000 14.0
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.825000 -34.8 28.9 -6.0 | PASS
2399.975000 -35.3 29.3 -6.0 | PASS
2399.925000 -35.5 29.5 -6.0 | PASS
2399.875000 -35.5 29.5 -6.0 | PASS
2399.775000 -35.7 29.7 -6.0 | PASS
2399.725000 -37.8 31.8 -6.0 | PASS
2399.675000 -37.9 319 -6.0 | PASS
2399.625000 -39.1 33.1 -6.0 | PASS
2398.175000 -39.3 33.3 -6.0 | PASS
2399.575000 -39.3 334 -6.0 | PASS
2399.425000 -40.1 34.1 -6.0 | PASS
2398.225000 -40.1 34.1 -6.0 | PASS
2399.375000 -40.2 34.2 -6.0 | PASS
2399.475000 -40.2 34.2 -6.0 | PASS
2398.125000 -40.3 34.3 -6.0 | PASS
157
0__
e 1
S
c 20T
§ 4
s
-40T
‘l-‘ n L 'jl".._" v A
I t t t t t t t t t t t t t t t —
2310 2320 2340 2360 2380 2400 2420 2440 2460
Frequency in MHz
Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.06 dB 0.50 dB
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Duty Cycle Correction Factor (2402 MHz; 15.000 dBm; 1 MHz)

®

( MultiView I Receiver ] Spectrum @1

Ref Level 82.00 dBpv = RBW 1 MHz SGL

& Att 0dB & SWT 2mz  ¥VBW 1 MHz Frequency 2.4021000 GHz
Input 1A PS On  Notch Off

T7€ero Span e TEP TIrw
8o depv D1} 12:15-dB
| 400,00 us
M1[1] 35.76 dBpv
Ry 428.00 ps

a0 dBpy

50 dBpYy It

40 depy il

30 dBpy

20 depy

10 dBpY

o depy

-10 depy ————

CF 2.4021 GHz 1001 pts 200.0 ps
m——

24.02.2021 I
H Ready ANNRENNER e 19:45:12 W

19:45:13 24.02.2021

On Time = 400usec
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Duty Cycle Correction Factor (2402 MHz; 15.000 dBm; 1 MHz)

, MultiView | I Receiver ] Spectrum s @1 E]

Ref Level 82.00 dBuv/ @ RBW 1 MHz SGL

& Att OdB ® SWT 2ms  VBW 1 MHz Frequency 2.4021000 GHz
Input 1AC  PS On  Notch Off

b

Span AP Clrw
80 depy B 1—16:37dB
| 622.00us

: M1[1] 35.76 dBuV
ey 428.00 ps

&0 depy

50 dBpy

40 depy

=1
=

a0 depy

20 depy yi

10 dBpy

0 depy

-10 depy ————

CF 2.4021 GHz 1001 pts 200.0 ps
———

24.02.2021 5
T Ready  NNNANNNNN  we 20220217 (Reiicuel ]

19:46:13 24.02.2021

Total Time = usec

Duty Cycle = D = ((On-time)/(Word period)) = 400usec/622usec = 0.643
Duty Cycle Correction Factor = 20 log (1/D) = 20 log(1/0.643) = 3.8dB

Note: The duty cycle was the same for low, mid, and high channels
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Minimum Emission Bandwidth 6 dB (2444 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2444.000000 0.831684 0.500000 2443.564356 2444.396040
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2444.000000 13.1 | PASS
20T
101 m
0_
S _
3
c -101
B -
3
9 -201
=307 831.684 kHz
-40T
t t t t t t t t t t t t t t i
2442 24425 2443 24435 2444 24445 2445 24455 2446
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.44600 GHz 2.44600 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 41.830 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.26 dB 0.50 dB
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Peak output power (Sweep) (2444 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result

DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2444.000000 14.8 30.0 | PASS

Level in dBm

2442.5 2443 2443.5 2444 2444.5 2445 2445.5
Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44250 GHz 2.44250 GHz
Stop Frequency 2.44550 GHz 2.44550 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >= 831.685 kHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~101
Sweeptime 4.210 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.05 dB 0.50 dB
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Peak Power Spectral Density (2444 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2444.000000 2443.992500 5.126 8.0 | PASS

Level in dBm

2442.5 2443 2443.5 2444 24445 2445 2445.5
Frequency in MHz
Limit Sum Level L 2 PSD
PSD Connector 1
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44250 GHz 2.44250 GHz
Stop Frequency 2.44550 GHz 2.44550 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.13 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2444 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2444.000000 1.020000 2443.495000 2444.515000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2444.000000 | PASS
15T
10T
0__
% -107
5 J
= 207
[}
: J
- -301
-401
4 1.020 MHz|
-50T
t t t t t t t t t t t t t t i
2442 24425 2443 24435 2444 24445 2445 24455 2446
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.44600 GHz 2.44600 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.831684 0.500000 2479.564356 2480.396040
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 13.4 | PASS
20T
S
v}
©
£
2
3
831.684 kHz
t t t t t t t t t t t t t t i
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 41.830 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.36 dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.1.1
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 15.7 30.0 | PASS

Level in dBm

2480

2480.5

Frequency in MHz

2478.5 2479 2479.5
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 1.000 MHz >= 831.685 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~101
Sweeptime 4.210 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.02 dB 0.50 dB
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Peak Power Spectral Density (2480 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2480.000000 2479.992500 | 5.342 8.0 | PASS

S

v}

©

£

9

3

} } } } } } } } } } i
2478.5 2479 2479.5 2480 2480.5 2481 2481.5
Frequency in MHz
Limit Sum Level ¢ PsD
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 | max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.11 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2480 MHz; 15.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.020000 2479.495000 2480.515000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
1571
10T
0__
S
v}
©
£
2
3
1.020 MHz|
t t t t t t t t t t t t t t i
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.30 dB
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Minimum Emission Bandwidth 6 dB

(2402 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.227722 0.500000 2401.366337 2402.594059

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 11.8 | PASS

/\/\/\W\

1.228 MHz

2402 2402.5 2403 2403.5 2404

Frequency in MHz

151
£
o
©
£
9
3
t t t t t t t
2400 2400.5 2401 2401.5
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 41.830 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.01 dB 0.50 dB
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Peak output power (Sweep) (2402 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2402.000000 15.9 30.0 | PASS
451
40T
€ 30T
o 1
©
= 201
)
> =4
(0]
—
10T
0__
t t t t t t t t i
2399 2400 2401 2403 2404
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39900 GHz 2.39900 GHz
Stop Frequency 2.40500 GHz 2.40500 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.228 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.50 dB
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Peak Power Spectral Density (2402 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2402.000000 2402.498999 | 4.999 8.0 | PASS
S
v}
©
£
°©
>
[
-
} } } } } } } } } } i
2400.5 2401 2401.5 2402 2402.5 2403 2403.5
Frequency in MHz
Limit Sum Level L 2 PSD

Level in dBm

Limit

Sum Level

2402.4

T T 1
2402.6 2402.998

Frequency in MHz

*

PSD
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PSD Connector 1 2nd

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40050 GHz 2.40050 GHz
Stop Frequency 2.40350 GHz 2.40350 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 3/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.21dB 0.50 dB

2nd Measurement

Setting Instrument Target Value
Value

Start Frequency 2.40200 GHz 2.40200 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 1.000 MHz 1.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 667 ~ 667
Sweeptime 11.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 10 10
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 3/ max. 150 max. 150
Stable 1/1 1
Max Stable Difference 0.14 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2402 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 2.000000 2401.025000 2403.025000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
1571
10T
0__
S
v}
©
£
9
2
2.000 MHz
t t t t t t t t t t t t t t t i
2400 2400.5 2401 2401.5 2402 2402.5 2403 2403.5 2404
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.30 dB
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Band Edge low (2402 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05 8.7 and ANSI
C63.10-2013

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Inband Peak

Frequency Level
(MHz) (dBm)
2401.975000 14.8

Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
2399.975000 -15.4 10.2 -5.2 | PASS
2399.925000 171 11.9 -5.2 | PASS
2399.875000 -19.3 141 -5.2 | PASS
2399.825000 -24.0 18.8 -5.2 | PASS
2399.775000 -26.4 21.2 -5.2 | PASS
2399.725000 -27.2 22.0 -5.2 | PASS
2399.675000 -29.5 24.3 -5.2 | PASS
2399.625000 -30.9 25.7 -5.2 | PASS
2399.575000 -35.3 30.1 -5.2 | PASS
2399.525000 -36.6 314 -5.2 | PASS
2399.475000 -37.6 324 -5.2 | PASS
2399.275000 -38.5 33.3 -5.2 | PASS
2399.225000 -38.5 33.3 -5.2 | PASS
2399.325000 -38.6 33.4 -5.2 | PASS
2399.175000 -39.3 341 -5.2 | PASS
157

Level in dBm

2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz

Limit Sum Level X Fail
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Measurement 1

Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 1.800 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.50 dB
Measurement 2
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >=300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 1.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.01 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2444 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2444.000000 1.227722 0.500000 2443.366337 2444.594059
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2444.000000 11.9 | PASS
20T
S
v}
©
£
2
3
1.228 MHz
t t t t t t t t t t t t t i
2442 24425 2443 24435 2444 24445 2445 24455 2446
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.44600 GHz 2.44600 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 41.830 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05dB 0.50 dB
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Peak output power (Sweep) (2444 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-
2013 11.9.1.1

Result

DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2444.000000 15.9 30.0 | PASS

40T

30T

20T

Level in dBm

10T

2441 2442 2443 2444 2445 2446 2447
Frequency in MHz

Connector 1 X Peak Connector 1

Peak Power 1

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44100 GHz 2.44100 GHz
Stop Frequency 2.44700 GHz 2.44700 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.228 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 4 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.50 dB
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Peak Power Spectral Density (2444 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI

C63.10-2013
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2444.000000 2444.498999 | 4.940 8.0 | PASS
S
v}
©
£
°©
>
[
-
} } } } } } } } } } i
24425 2443 2443.5 2444 24445 2445 24455
Frequency in MHz
Limit Sum Level L 2 PSD

Level in dBm

Limit

Sum Level

2444.4

2444.6 2444.998

Frequency in MHz

*

PSD
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.44250 GHz 2.44250 GHz
Stop Frequency 2.44550 GHz 2.44550 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 3/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.04 dB 0.50 dB

2nd Measurement

Setting Instrument Target Value
Value

Start Frequency 2.44400 GHz 2.44400 GHz
Stop Frequency 2.44500 GHz 2.44500 GHz
Span 1.000 MHz 1.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 667 ~ 667
Sweeptime 11.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 10 10
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 3/ max. 150 max. 150
Stable 1/1 1
Max Stable Difference 0.48 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2444 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2444.000000 2.010000 2443.015000 2445.025000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2444.000000 | PASS
1571
10T
0__
e 1
v}
©
£
2
3
2.010 MHz
t t t t t t t t t t t t t t i
2442 24425 2443 24435 2444 24445 2445 24455 2446
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.44600 GHz 2.44600 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.227722 0.500000 2479.366337 2480.594059
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 12.5 | PASS
20T
S
v}
©
£
2
3
1228 MHz,
t t t t t t t t t t t t t i
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 41.830 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.50 dB
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Peak output power (Sweep) (2480 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.9.11
Result
DUT Frequency Peak Power Limit Max Result
(MHz) (dBm) (dBm)
2480.000000 16.8 30.0 | PASS

Level in dBm

2477 2478 2479 2480 2481 2482 2483
Frequency in MHz
Connector 1 X Peak Connector 1
Peak Power 1
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47700 GHz 2.47700 GHz
Stop Frequency 2.48300 GHz 2.48300 GHz
Span 6.000 MHz 6.000 MHz
RBW 2.000 MHz >=1.228 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 101 ~101
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.50 dB
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Peak Power Spectral Density (2480 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05 F and ANSI
C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

2480.000000 2480.498999 5.369 8.0 | PASS

S

v}

©

k=

©

>

[

-

} } } } } } } i
2478.5 2479 2479.5 2480 2480.5 2481 2481.5

Frequency in MHz

Sum Level L 2 PSD

Limit

Level in dBm

2479.998 2480.2 2480.4 2480.6 2480.8 2480.998
Frequency in MHz

Sum Level L 2 PSD

Limit
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Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47850 GHz 2.47850 GHz
Stop Frequency 2.48150 GHz 2.48150 GHz
Span 3.000 MHz 3.000 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 600 ~ 600
Sweeptime 3.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 3/ max. 150 max. 150
Stable 2/2 2
Max Stable Difference 0.06 dB 0.50 dB

2nd Measurement

Setting Instrument Target Value
Value

Start Frequency 2.48000 GHz 2.48000 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 1.000 MHz 1.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 667 ~ 667
Sweeptime 11.200 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 10 10
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 3/ max. 150 max. 150
Stable 1/1 1
Max Stable Difference 0.33 dB 0.50 dB
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Occupied Channel Bandwidth 99% (2480 MHz; 15.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05 and ANSI C63.10-

2013 11.8.1

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 2.010000 2479.015000 2481.025000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
1571
10T
0__
e 1
v}
©
£
9
3
2.010 MHz
t t t t t t t t t t t t t t i
2478 2478.5 2479 2479.5 2480 2480.5 2481 2481.5 2482
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >=20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 210.000 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 7 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.20 dB 0.30 dB
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22. Radiated Emissions Tests

Test Information

Manufacturer California Eastern Laboratories
Product WIiFi/BLE module

Model CMP4010

Serial No 41 for the board (31 for the module)
Mode

Measurement Uncertainty

Expanded
Measurement Type Measurement
Uncertainty
Radiated disturbance (electric field strength on an open area test site or alternative test site) 43
(30 MHz — 1000 MHz) )
Radiated disturbance (electric field strength on an open area test site or alternative test site) 31
(1 GHz - 6 GHz) '
Radiated disturbance (electric field strength on an open area test site or alternative test site) 39
(6 GHz — 18 GHz) '
Radiated disturbance (electric field strength on an open area test site or alternative test site) 33
(18 GHz — 26.5 GHz) )
Radiated disturbance (electric field strength on an open area test site or alternative test site) 34
(26.5 GHz — 40 GHz) )

Requirements

Peak EIRP:

Per FCC 15.247, Section (b)(3) and ISED RSS-247, Section 5.4(d), for systems using digital modulation, the
maximum peak conducted output power shall not exceed 1 watt.

Per FCC 15.247, Section (b)(4), and ISED RSS-247, Section 5.4(d), the conducted output power limit is based
on the use of antennas with directional gains that do not exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, the conducted output power from the intentional radiator shall be reduced
below the stated values, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Radiated Emissions Not In Restricted Bands:

Per FCC 15.247, Section (d), and ISED RSS-247, Section 5.5, in any 100kHz bandwidth outside the frequency
band in which the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB below that in the 100kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted or a
radiated emissions measurement. Attenuation below the general limits specified in §15.209(a) is not required.

Radiated Emissions In Restricted Bands:

Per 15.247, Section (d), radiated emissions which fall in the restricted bands, as defined in FCC 15.205,
Section (a), must comply with the radiated emission limits specified in FCC 15.209, Section (a).

Per ISED RSS-247, Section 3.3, radiated emissions which fall in the restricted bands, as defined in ISED
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RSS-Gen, Section 8.10, must comply with the radiated emission limits specified in RSS-Gen, Section 8.9.

High Band Edge:

Per 15.247, Section (d), radiated emissions which fall in the restricted band beginning at 2483.5MHz, as
defined in FCC 15.205, Section (a), must comply with the radiated emission limits specified in FCC 15.209,
Section (a).

Per ISED RSS-247, Section 3.3, radiated emissions which fall in the restricted band beginning at 2483.5MHz,
as defined in ISED RSS-Gen, Section 8.10, must comply with the radiated emission limits specified in RSS-
Gen, Section 8.9.

Procedures

Peak EIRP:
C63.10 Annex G and Section 11.9.1.1:

The EUT was placed on a 1.5 meter high non-conductive stand and set to transmit. A double ridged
waveguide antenna was placed at a test distance of 3 meters from the EUT.

a) The following settings were employed on the EMI Test Receiver:

1) Center Frequency = Transmit frequency of EUT
2) Span = 3x RBW

3) RBW > DTS Bandwidth

4) VBW > 3 x RBW

5) Number of points in sweep 2 (2 x span /RBW)

6) Sweep time = Auto

7) Detector = Peak

8) Trace = Max hold

b) Allow trace to stabilize
c) Use peak marker function to determine the peak amplitude level.

The equivalent power was determined using equation G.1 in C63.10 to convert field intensity levels measured
at 3 meters into EIRP readings.

Radiated Emissions Not In Restricted Bands:

C63.10-2013 Section 11.11

Radiated measurements were performed in a 32ft. x 20ft. x 14ft. high shielded enclosure. The shielded
enclosure prevents emissions from other sources, such as radio and TV stations from interfering with the
measurements. All powerlines and signal lines entering the enclosure pass through filters on the enclosure
wall. The powerline filters prevent extraneous signals from entering the enclosure on these leads.

Preliminary radiated emissions tests were performed to determine the emission characteristics of the EUT. For
the preliminary test, a broadband measuring antenna was positioned at a 3 meter distance from the EUT. The
entire frequency range from 30MHz to 25GHz was investigated using a peak detector function.

The final radiated emission tests were then manually performed over the frequency range of 30MHz to 25GHz.
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a)

b)

d)

The field strength of the fundamental was measured using a double ridged waveguide antenna. The
waveguide antenna was positioned at a 3 meter distance from the EUT. The EUT was placed on a 1.5
meter high non-conductive stand and set to transmit. A peak detector with a resolution bandwidth of
100 kHz was used on the spectrum analyzer.

The field strengths of all of the harmonics not in the restricted band were then measured using a

double-ridged waveguide antenna. The waveguide antenna was positioned at a 3 meter distance from

the EUT. The EUT was placed on a 1.5 meter high non-conductive stand and set to transmit. A peak
detector with a resolution bandwidth of 100 kHz was used on the spectrum analyzer.

To ensure that maximum or worst case emission levels at the fundamental and harmonics were

measured, the following steps were taken when measuring the fundamental emissions and the

spurious emissions:

i) The EUT was rotated so that all of its sides were exposed to the receiving antenna.

i) Since the measuring antenna is linearly polarized, both horizontal and vertical field components
were measured.

iii) The measuring antenna was raised and lowered for each antenna polarization to maximize the
readings.

iv) Ininstances where it was necessary to use a shortened cable between the measuring antenna
and the spectrum analyzer. The measuring antenna was not raised or lowered to ensure
maximized readings, instead the EUT was rotated through all axis to ensure the maximum
readings were recorded for the EUT.

All harmonics not in the restricted bands must be at least 20 dB below levels measured at the

fundamental. However, attenuation below the general limits specified in §15.209(a) is not required.

Radiated Emissions In Restricted Bands:

a)

b)

d)

C63.10-2013 Section 11.12

The field strengths of all emissions below 1 GHz were measured using a bi-log antenna. The bi-log
antenna was positioned at a 3 meter distance from the EUT. The EUT was placed on an 80 cm high
non-conductive stand and set to transmit. A peak detector with a resolution bandwidth of 100 kHz was
used on the spectrum analyzer.

The field strengths of all emissions above 1 GHz were measured using a double-ridged waveguide
antenna. The waveguide antenna was positioned at a 3 meter distance from the EUT. The EUT was
placed on a 1.5 meter high non-conductive stand and set to transmit. A peak detector with a resolution
bandwidth of 1 MHz was used on the spectrum analyzer.

To ensure that maximum or worst case emission levels were measured, the following steps were
taken when taking all measurements:

i) The EUT was rotated so that all of its sides were exposed to the receiving antenna.

i) Since the measuring antenna is linearly polarized, both horizontal and vertical field components
were measured.

iii) The measuring antenna was raised and lowered for each antenna polarization to maximize the
readings.

iv) In instances where it was necessary to use a shortened cable between the measuring antenna
and the spectrum analyzer. The measuring antenna was not raised or lowered to ensure
maximized readings, instead the EUT was rotated through all axis to ensure the maximum
readings were recorded for the EUT.

For all radiated emissions measurements below 1 GHz, if the peak reading is below the limits listed in

15.209(a), no further measurements are required. If however, the peak readings exceed the limits

listed in 15.209(a), then the emissions are remeasured using a quasi-peak detector.

For all radiated emissions measurements above 1 GHz, the peak readings must comply with the

15.35(b) limits. 15.35(b) states that when average radiated emissions measurements are specified,

there also is a limit on the peak level of the radiated emissions. The limit on the peak radio frequency

emissions is 20 dB above the maximum permitted average emission limit applicable to the equipment
under test. Therefore, all peak readings above 1 GHz must be no greater than 20 dB above the limits

specified in 15.209(a).
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f) Next, for all radiated emissions measurements above 1GHz, the resolution bandwidth was set to
1MHz. The analyzer was set to linear mode with a 10Hz video bandwidth in order to simulate an
average detector. An average reading was taken. The duty cycle correction [(DCCF) = 20 log (1/D)]
factor was added to the measurement results.

High Band Edge:

C63.10-2013 section 6.10.5:

a) The EUT was set to transmit continuously at the channel closest to the high band-edge.

b) The waveguide antenna was positioned at a 3 meter distance from the EUT. The EUT was placed on
a 1.5 meter high non-conductive stand and set to transmit. A peak detector with a resolution
bandwidth of 1 MHz was used on the spectrum analyzer.

c) To ensure that maximum or worst case emission levels were measured, the following steps were
taken when taking all measurements:

i) The EUT was rotated so that all of its sides were exposed to the receiving antenna.

i) Since the measuring antenna is linearly polarized, both horizontal and vertical field components
were measured.

iii) The measuring antenna was raised and lowered for each antenna polarization to maximize the
readings.

d) The peak readings must comply with the 15.35(b) limits. 15.35(b) states that when average radiated
emissions measurements are specified, there also is a limit on the peak level of the radiated
emissions. The limit on the peak radio frequency emissions is 20 dB above the maximum permitted
average emission limit applicable to the equipment under test. Therefore, all peak readings above 1
GHz must be no greater than 20 dB above the limits specified in 15.209(a).

e) Next, the resolution bandwidth was set to 1MHz. The analyzer was set to linear mode with a 10Hz
video bandwidth in order to simulate an average detector. An average reading was taken. The duty
cycle correction [(DCCF) = 20 log (1/D)] factor was added to the measurement results.
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Test Setup for Spurious Radiated Emissions,1GHz to 18 GHz — Antenna |
Polarization Vertical
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 41 for the board (31 for the module)
Mode 802.11b, 11MBPS
Transmit Frequency See Below
Parameters Peak EIRP
Notes
Peak
Meter CBL Ant Pre Total
Freq. Ant Reading Fac Fac Amp dBuV/m EIRP Limit Margin
(MHz) Pol (dBuV) (dB) (dB/m) (dB) at 3m (dBm) (dBm) (dBm)
2412.00 H 80.8 3.4 32.3 0.0 116.5 21.5 36.0 -14.5
2412.00 Vv 76.8 3.4 32.3 0.0 112.5 17.5 36.0 -18.5
2437.00 H 81.0 3.5 32.5 0.0 117.0 22.0 36.0 -14.0
2437.00 Vv 74.4 3.5 32.5 0.0 110.4 15.4 36.0 -20.6
2472.00 H 75.9 3.5 32.6 0.0 111.9 16.9 36.0 -19.1
2472.00 Vv 72.4 3.5 32.6 0.0 108.4 13.4 36.0 -22.6

Peak Total (dBuV/m) = Meter Reading (dBuV) + CBL Fac (dB) + Ant Fac (dB/m) + Pre Amp (dB)

EIRP (dBm) = Peak/Avg. Total (dBuV/m) — 95dB
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 41 for the board (31 for the module)
Mode 802.11g, 54MBPS
Transmit Frequency See Below
Parameters Peak EIRP
Notes
Peak
Meter CBL Ant Pre Total
Freq. Ant Reading Fac Fac Amp dBuV/m EIRP Limit Margin
(MHz) Pol (dBuV) (dB) (dB/m) (dB) at 3m (dBm) (dBm) (dBm)
2412.00 H 85.1 3.4 32.3 0.0 120.8 25.8 36.0 -10.2
2412.00 Vv 80.7 3.4 32.3 0.0 116.4 21.4 36.0 -14.6
2437.00 H 86.7 3.5 32.5 0.0 122.7 27.7 36.0 -8.3
2437.00 Vv 83.0 3.5 32.5 0.0 119.0 24.0 36.0 -12.0
2472.00 H 71.9 3.5 32.6 0.0 107.9 12.9 36.0 -23.1
2472.00 Vv 67.1 3.5 32.6 0.0 1031 8.1 36.0 -27.9

Peak Total (dBuV/m) = Meter Reading (dBuV) + CBL Fac (dB) + Ant Fac (dB/m) + Pre Amp (dB)

EIRP (dBm) = Peak/Avg. Total (dBuV/m) — 95dB
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 41 for the board (31 for the module)
Mode 802.11n, 20MHz, MCS6
Transmit Frequency See Below
Parameters Peak EIRP
Notes
Peak
Meter CBL Ant Pre Total
Freq. Ant Reading Fac Fac Amp dBuV/m EIRP Limit Margin
(MHz) Pol (dBuV) (dB) (dB/m) (dB) at 3m (dBm) (dBm) (dBm)
2412.00 H 84.5 3.4 32.3 0.0 120.2 25.2 36.0 -10.8
2412.00 Vv 81.9 3.4 32.3 0.0 117.6 22.6 36.0 -13.4
2437.00 H 85.4 3.5 32.5 0.0 121.4 26.4 36.0 -9.6
2437.00 Vv 80.5 3.5 32.5 0.0 116.5 21.5 36.0 -14.5
2472.00 H 71.8 3.5 32.6 0.0 107.8 12.8 36.0 -23.2
2472.00 Vv 68.0 3.5 32.6 0.0 104.0 9.0 36.0 -27.0

Peak Total (dBuV/m) = Meter Reading (dBuV) + CBL Fac (dB) + Ant Fac (dB/m) + Pre Amp (dB)

EIRP (dBm) = Peak/Avg. Total (dBuV/m) — 95dB
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 41 for the board (31 for the module)
Mode 802.11n, 40MHz, MCSO0
Transmit Frequency See Below
Parameters Peak EIRP
Notes
Peak
Meter CBL Ant Pre Total
Freq. Ant Reading Fac Fac Amp dBuV/m EIRP Limit Margin
(MHz) Pol (dBuV) (dB) (dB/m) (dB) at 3m (dBm) (dBm) (dBm)
2422.00 H 86.8 3.5 32.4 0.0 122.6 27.6 36.0 -8.4
2422.00 Vv 81.5 3.5 324 0.0 117.3 22.3 36.0 -13.7
2437.00 H 86.0 3.5 32.5 0.0 122.0 27.0 36.0 -9.0
2437.00 Vv 81.6 3.5 32.5 0.0 117.6 22.6 36.0 -13.4
2452.00 H 85.7 3.5 32.6 0.0 121.8 26.8 36.0 -9.2
2452.00 Vv 83.0 3.5 32.6 0.0 1191 241 36.0 -11.9

Peak Total (dBuV/m) = Meter Reading (dBuV) + CBL Fac (dB) + Ant Fac (dB/m) + Pre Amp (dB)

EIRP (dBm) = Peak/Avg. Total (dBuV/m) — 95dB
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Test Details
Manufacturer California Eastern Laboratories
Model CMP4010
SIN 41 for the board (31 for the module)
Mode Bluetooth, 1MHz
Transmit Frequency See Below
Parameters Peak EIRP
Notes
Peak
Meter CBL Ant Pre Total
Freq. Ant Reading Fac Fac Amp dBuV/m EIRP Limit Margin
(MHz) Pol (dBuV) (dB) (dB/m) (dB) at 3m (dBm) (dBm) (dBm)
2402.00 H 75.0 3.4 32.2 0.0 110.6 15.6 36.0 -20.4
2402.00 Vv 70.4 3.4 32.2 0.0 106.0 11.0 36.0 -25.0
2444.00 H 76.4 3.5 32.6 0.0 112.4 17.4 36.0 -18.6
2444.00 Vv 72.6 3.5 32.6 0.0 108.6 13.6 36.0 -22.4
2480.00 H 75.1 3.5 32.5 0.0 111.1 16.1 36.0 -19.9
2480.00 Vv 71.1 3.5 32.5 0.0 107.1 12.1 36.0 -23.9

Peak Total (dBuV/m) = Meter Reading (dBuV) + CBL Fac (dB) + Ant Fac (dB/m) + Pre Amp (dB)

EIRP (dBm) = Peak/Avg. Total (dBuV/m) — 95dB
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV RCV ENI RIN 2
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : California Eastern Labs PEAK | DETECTOR TRACE
MODEL No. : CHP4ata
185 SERIAL No.  : 4l for the boord (31 for the module)
MODE : Tx @ 2412Mz
SCANS/BAND |
NOTES : 882.11b 11MBPS
99 TEST DATE : 26 Feb 2621 13:09:58 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
E
>
2
o 60
1
]
> .
a
45 — - — F
3
15
8
100
START = 3@ FREQUENCY  MHz STOP = |@@d
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV ROV ENI RN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : California Eastern Labs PEAK | DETECTOR TRACE
MODEL No. : CHP4ata
185 SERIAL No.  : 4l for the boord (31 for the module)
MODE : Tx @ 2412Mz
SCANS/BAND |
NOTES : 882.11b 11MBPS
99 TEST DATE : 26 Feb 2021 13:15:28 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
E
>
2
o 60
1
]
> .
a
45 — - — F
8
100
START = 3@ FREQUENCY  MHz

STOP = 16@8
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ELITE ELECTRONIC ENGINEERING Inc.
WAl 18/28/28 Douners Grove, I11. 68515 UNIV RCV ENT RUN 12
120
SPEC / TEST : PRELIMINARY RADIATED ENISSIONS PEAK DETECTOR TRACE
MANUFACTURER : Cal ifornia Eostern Laboratories
MODEL No. . C(MP4a10
165 SERIAL No. 41 for the boord (31 for the module)
MODE : Tx 8 24124z
SCANS/BAND |
NOTES : 862.11b, 11MBPS
99 TEST DATE : 24 Feb 2021 87:51:27 N. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
N
>
a
o 60
|
(M)
2
-
45
39
15
8
START = 1000 FREQUENCY MHz STOP = 4500
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ELITE ELECTRONIC ENGINEERING Inc.
WAl 18/28/28 Douners Grove, I11. 68515 UNIV RCV ENT RN 11
120
SPEC / TEST  : PRELIMINARY RADIATED ENISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : Cal ifornia Eostern Laboratories
MODEL No. . C(MP4a10
165 SERIAL No.  : 41 for the boord (31 for the module)
MODE : Tx 8 24124z
SCANS/BAND |
NOTES : 862.11b, 11MBPS
99 TEST DATE : 24 Feb 2021 87:44:39 N. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
N
>
a
o 60
|
(M)
2
-
45
39
15
8
START = 1000 FREQUENCY MHz

STOP = 45008
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV ROV ENI RN 7
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : California Eastern Laboratories
MODEL No. : CHP4ata
185 SERIAL No.  : 41 for the boord (31 for the nodule)
MODE s Tx @ 2412Mz
SCANS/BAND |
NOTES : 882.11b, 11MBPS
99 TEST DATE  : 24 Feb 2621 15:44:81 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
N
2
@
o 60
|
]
2
|
45
39
15
8
10008
START = 4500 FREGUENCY ~ MHz

STOP = 18668
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV RCV ENI RIN 8
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTURER : California Eastern Laboratories
MODEL No. : CHP4ata
185 SERIAL No.  : 41 for the boord (31 for the nodule)
MODE s Tx @ 2412Mz
SCANS/BAND |
NOTES : 882.11b, 11MBPS
99 TEST DATE  : 25 Feb 2621 @7:24:58 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
N
2
@
o 60
|
]
2
|
45
39
15
8
10008
START = 4500 FREGUENCY ~ MHz

STOP = 18668
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ELITE ELECTRONIC ENGINEERING Inc.
wal i1/ Douners Grove, I1l. 68515 NIV RCU EMI RN 18
128
SPEC / TEST  : PRELINIMARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : California Eostern Loborotories
NODEL No.  : CNP4B1B
185 SERIAL No.  : 41 for the boord (31 for the nodule)
HODE s Tx 8 4124z
SONS/BAND |
NOTES : 882.11b, 11MBPS
9% TEST DATE @ 26 Feb 2821 10:26:22 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
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15 U
)
START = 180608 FREQUENCY MHz STOP = 25800
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ELITE ELECTRONIC ENGINEERING Inc.
wal i1/ Douners Grove, I1l. 68515 NIV RCU EMI RN 1
128
SPEC / TEST  : PRELINIMARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : California Eostern Loborotories
NODEL No.  : CNP4B1B
185 SERIAL No.  : 41 for the boord (31 for the nodule)
HODE s Tx 8 4124z
SONS/BAND |
NOTES : 882.11b, 11MBPS
9% TEST DATE @ 26 Feb 2821 88:17:24 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
7
N
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@
o 6@
1
v}
2
J
4
3
15 | |
)
START = 180608 FREQUENCY MHz

STOP = 25608
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Test Details

Manufacturer California Eastern Laboratories

Model CMP4010

SIN 41 for the board (31 for the module)

Mode 802.11b, 11MBPS

Transmit Frequency 2412MHz

Parameters Peak Measurements in the Restricted Bands

Notes

Peak Peak Peak
Meter CBL Ant Pre Total Total Limit
Frequency Ant | Reading Fac Fac | Amp | dBuV/m | pyV/im | uV/m | Margin
(MHZz) Pol | (dBuV) | Ambient | (dB) | (dB/m) | (dB) | at3m |at3m | at3m (dB)

4824.00 H 50.6 4.8 344 | -40.2 49.7 304.7 | 5000.0 | -24.3
4824.00 V 50.3 4.8 34.4 | -40.2 494 294.4 | 5000.0 | -24.6
12060.00 H 49.6 Ambient | 8.0 38.7 | -39.9 56.4 660.0 | 5000.0 | -17.6
12060.00 V 49.6 Ambient | 8.0 38.7 | -39.9 56.4 660.0 | 5000.0 | -17.6
14472.00 H 48.2 Ambient | 8.7 399 | -39.6 57.3 731.2 | 5000.0 | -16.7
14472.00 V 47.9 Ambient | 8.7 39.9 | -39.6 57.0 706.4 | 5000.0 | -17.0
19296.00 H 24.5 Ambient | 2.2 404 | -27.9 39.2 91.5 | 5000.0 | -34.8
19296.00 V 22.7 Ambient | 2.2 40.4 | -27.9 374 74.4 | 5000.0 | -36.6
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Test Details

Manufacturer California Eastern Laboratories

Model CMP4010

SIN 41 for the board (31 for the module)

Mode 802.11b, 11MBPS

Transmit Frequency 2412MHz

Parameters Average Measurements in the Restricted Bands

Notes

Average | Average | Average
Meter CBL | Ant Pre | Duty Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | Cycle | dBuV/m uV/m uV/m Margin
MHz Pol | (dBuV) | Ambient | (dB) | (dB/m) | (dB) | (dB) at 3m at3m at3m (dB)

4824.00 | H 37.0 4.8 344 |-402| 0.0 36.1 63.7 500.0 -17.9
4824.00 | V 35.5 4.8 344 |-40.2| 0.0 34.6 53.6 500.0 -19.4
12060.00 | H 35.2 Ambient | 8.0 38.7 |-39.9| 0.0 42.0 125.8 500.0 -12.0
12060.00 | V 35.2 Ambient | 8.0 38.7 |-39.9| 0.0 42.0 125.8 500.0 -12.0
14472.00 | H 334 Ambient | 8.7 399 |-396| 0.0 42.5 133.1 500.0 -11.5
14472.00 | V 33.5 Ambient | 8.7 39.9 |-396| 0.0 42.6 134.6 500.0 -11.4
19296.00 | H 11.4 Ambient | 2.2 404 |-279| 0.0 26.1 20.2 500.0 -27.9
19296.00 | V 9.6 Ambient | 2.2 404 | -279 | 0.0 24.3 16.5 500.0 -29.7
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Test Details

Manufacturer California Eastern Laboratories

Model CMP4010

SIN 41 for the board (31 for the module)

Mode 802.11b, 11MBPS

Transmit Frequency 2412MHz

Parameters Peak Measurements not in the Restricted Bands

Notes

Peak Peak Peak
Meter CBL Ant Pre Total Total Limit
Freq. Ant | Reading Fac Fac | Amp | dBuV/m uV/m uV/m | Margin
MHz Pol | (dBuV) | Ambient | (dB) | (dB/m) | (dB) | at3m at3m at3m (dB)

2412.00 H 68.2 3.4 32.3 0.0 103.9 | 157145.7
2412.00 \ 64.0 3.4 32.3 0.0 99.7 96895.2
7236.00 H 394 Ambient | 6.1 35.7 | -40.3 40.9 110.9 157146 | -43.0
7236.00 \ 38.7 Ambient | 6.1 35.7 | -40.3 40.2 102.3 15714.6 | -43.7
9648.00 H 38.9 Ambient | 6.8 36.7 | -40.3 42.2 128.4 15714.6 | -41.8
9648.00 \ 39.5 Ambient | 6.8 36.7 | -40.3 42.8 137.6 157146 | -41.2
16884.00 H 38.7 Ambient | 9.4 434 | -39.2 52.4 4151 15714.6 | -31.6
16884.00 \Y 38.4 Ambient | 9.4 434 | -39.2 52.1 401.0 157146 | -31.9
21708.00 H 13.2 Ambient | 2.2 40.6 | -28.7 27.3 23.2 15714.6 | -56.6
21708.00 \ 11.9 Ambient | 2.2 406 | -28.7 26.0 20.0 157146 | -57.9
24120.00 H 10.4 Ambient | 2.2 406 |-29.4 23.9 15.7 15714.6 | -60.0
24120.00 )Y 9.9 Ambient | 2.2 40.6 |-294 23.4 14.8 15714.6 | -60.5
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV RCV ENI RIN 6
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : California Eastern Labs PEAK | DETECTOR TRACE
MODEL No. : CHP4ata
185 SERIAL No.  : 4l for the boord (31 for the module)
MODE s Tx 8 243TMHz
SCANS/BAND |
NOTES : 882.11b 11MBPS
99 TEST DATE : 26 Feb 2021 13:14:23 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
E
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2
o 60
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a
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3 1
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8
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START = 3@ FREQUENCY  MHz

STOP = 16@8
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV ROV ENI RIN 5
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS Limit
MANUFACTURER : California Eastern Labs PEAK | DETECTOR TRACE
MODEL No. : CHP4ata
185 SERIAL No.  : 4l for the boord (31 for the module)
MODE s Tx 8 243TMHz
SCANS/BAND |
NOTES : 882.11b 11MBPS
99 TEST DATE : 26 Feb 2021 13:13:26 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
E
>
2
o 60
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]
> .
a
45 — - — F
I
| ‘\l' 1
8
100
START = 3@ FREQUENCY  MHz

STOP = 16@8
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ELITE ELECTRONIC ENGINEERING Inc.
WAl 18/20/28 Downers Grove, Ill. 68515 UNIV RCV ENI RN 1
120
SPEC / TEST : PRELIMINARY RADIATED ENISSIONS PEAK DETECTOR TRACE
MANUFACTURER : Cal ifornia Eostern Laboratories
MODEL No. : (WP4a10
185 SERTAL No.  : 41 for the boord (31 for the module)
MIDE s Tx @ 2431z
SCANS/BAND ;|
NOTES : 882.11b, 11MBPS
99 TEST DATE  : 23 Feb 2621 15:25:54 M. LONGINOTTI
ANT. POLARLZ. : HORIZONTAL
i)
£
>
a
o 60
|
]
2
|
45
39
15
8
START = 10088 FREGUENCY MHz

STOP = 45008
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ELITE ELECTRONIC ENGINEERING Inc.
WAl 18/20/28 Downers Grove, Ill. 68515 UNIV RCV ENI RUN 2
120
SPEC / TEST : PRELIMINARY RADIATED ENISSIONS PEAK DETECTOR TRACE
MANUFACTURER : Cal ifornia Eostern Laboratories
MODEL No. : (WP4a10
185 SERIAL No.  : 41 for the boord (31 for the module)
MIDE s Tx @ 2431z
SCANS/BAND ;|
NOTES : 882.11b, 11MBPS
99 TEST DATE  : 23 Feb 2821 15:31:31 M. LONGINOTTI
ANT. POLARIZ. : VERTICAL
i)
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2
T 6
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START = 10088 FREGUENCY MHz

STOP = 45008
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV RCV ENI RN 9
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : California Eastern Laboratories
MODEL No. : CHP4ata
185 SERIAL No.  : 41 for the board (31 for the module)
MODE 1 Tx @ 2437hhz
SCANS/BAND |
NOTES : 882.11b, 11MBPS
99 TEST DATE  : 25 Feb 2621 87:37:33 M. LONGINOTTI
ANT. POLARIZ. : HORTZONTAL
i)
&
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3
o 60
|
]
2
|
45
39
15
8
10008
START = 4500 FREGUENCY ~ MHz

STOP = 18668
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ELITE ELECTRONIC ENGINEERING Inc.
WAT 18/20/28 Downers Grove, Ill. 66515 UNIV RCV ENI RIN 18
120
SPEC / TEST  : PRELIMINARY RADIATED EMISSIONS PEAK  DETECTOR TRACE
MANUFACTURER : California Eastern Laboratories
MODEL No. : CHP4ata
185 SERIAL No.  : 41 for the board (31 for the module)
MODE 1 Tx @ 2437hhz
SCANS/BAND |
NOTES : 882.11b, 11MBPS
99 TEST DATE  : 25 Feb 2621 @7:47:36 M. LONGINOTTI
ANT. POLARIZ. : UERTICAL
i)
&
2
3
o 60
|
]
2
|
45
39
15
8
10008
START = 4500 FREGUENCY ~ MHz

STOP = 18668
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ELITE ELECTRONIC ENGINEERING Inc.
wal i1/ Douners Grove, I1l. 68515 NIV RCU EMI RN 28
128
SPEC / TEST  : PRELINIMARY RADIATED EMISSIONS PEAK DETECTOR TRACE
MANUFACTLRER : California Eostern Loborotories
NODEL No.  : CNP4B1B
185 SERIAL No.  : 41 for the boord (31 for the nodule)
HODE s Tx 8 243z
SONS/BAND |
NOTES : 882.11b, 11MBPS
9% TEST DATE  : 26 Feb 2821 10:31:28 M. LONGINOTTI
ANT. POLARIZ. : HORIZONTAL
7
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|5 (! i Il Lot a0 gt et | i 0l N
)
START = 180608 FREQUENCY MHz

STOP = 25608
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